CLASS Il PERMISSIVE CHANGE
TEST REPORT

Report Number. : 11421054-E1V2

Applicant : Google Inc.
1600 Ampitheatre Parkway
Mountain View, CA 94043

Model : NC2-6A5-D
FCCID : A4RNC2-6A5-D
ICID : 10395A-NC26A5D
EUT Description : Internet Video Streaming Device
Test Standard(s) : FCC 47 CFR PART 15 SUBPART E

INDUSTRY CANADA RSS - 247 ISSUE 1

Date Of Issue:
October 17, 2016

Prepared by:

UL Verification Services Inc.
47173 Benicia Street
Fremont, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Revision History

Issue
Rev. Date Revisions Revised By
V1 10/04/2016 Initial release ---
V2 10/17/2016 Updated sections 5.1, 5.3, 5.7, 8.2 and 8.3 Francisco de Anda

Page 2 of 186
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ...ttt rr e srsmns s s s s s s s s s emn s s nmn s s s e mm s s s e mmnnas 5
2. TEST METHODOLOGY ......coiiiiiiiicmuciissirrssmmssssssssssrssssnnsssssssssssssssnnsssssssssssnmssnnssssssssssssessnnnnssssnss 6
3. FACILITIES AND ACCREDITATION ...... .o rrrrrcessssss s s s s e s s s s s s s e s e s s mmm s s s s s s e e e e e mmnnnsnnnns 6
4. CALIBRATION AND UNCERTAINTY ...ceiiiiiiiiirieisirsesssrsmnsssssssmss s s s smnssssssmnsssssennsssssenmnssnsnenns 7
4.1. MEASURING INSTRUMENT CALIBRATION ..ottt e et e e e e e e e 7
4.2.  SAMPLE CALCULATION ...ttt e e e e et e et e e et e e et e e et e e aneeeanaarannaees 7
4.3. MEASUREMENT UNCERTAINTY oottt e et e st e s et s e e s et e e e saan e e e eannns 7
5. EQUIPMENT UNDER TEST ...t srrcens s rr s s s smss s s s s ma s s e s s s s e smns s s e nmnsassenmnsansnnnns 8
5.1, DESCRIPTION OF EUT .ottt e e e e e et e e et e et e e et e e et e e et e e aaeeeaanas 8
5.2. DESCRIPTION OF CLASS Il PERMISSIVE CHANGE ... 8
5.3, MAXIMUM QUTPUT POWER ..ottt et e e et s e eaan s 8
5.4. DESCRIPTION OF AVAILABLE ANTENNAS ... 10
55. SOFTWARE AND FIRMWARE ... oo e e et e e e et aeeaaae e 10
5.6. WORST-CASE CONFIGURATION AND MODE........ccuiiiiiiiiiii it eaa e 10
5.7. DESCRIPTION OF TEST SETUP ...oun ettt e e e e e e e 11
6. TEST AND MEASUREMENT EQUIPMENT ... s errrrs s s s e s s e s e s s e e e e nmmnns 15
7. MEASUREMENT METHODS ...ttt r s s s s s s s s s s s s mas s s s e mms s s e s mn s s e e mnna s e e nmnnas 16
8. ANTENNA PORT TEST RESULTS....... oot r s s s s s s s e s s e s s e s 17
8.1. ONTIME AND DUTY CYCLE.....o e e e e e et e e e e e e 17
8.2. OUTPUT POWER AND PPSD ....ciiiiiiii ettt e s e et e e et s e e e e e et aaeaneaes 20
8.2.1. 802.11a MODE INTHE 5.2 GHZ BAND ....oouuiiiiiiiecee e 22
8.2.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......coiiiiiieeeceeeeeeeee e 23
8.2.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......coiiiiiic e, 24
8.24. 802.11ac VHT80 MODE IN THE 5.2 GHZ BAND.......coouiiiiiiiccee e 25
8.2.5. 802.11a MODE IN THE 5.3 GHZ BAND .......uiiiiiiieee e 26
8.2.6. 802.11n HT20 MODE IN THE 5.3 GHZ BAND ..o, 27
8.2.7. 802.11n HT40 MODE IN THE 5.3 GHZ BAND ........coottiiiiiiiieeeeceee e 28
8.2.8. 802.11ac VHT80 MODE IN THE 5.3 GHZ BAND.......coouiiiiiiiiceee e 29
8.2.9. 802.11a MODE IN THE 5.6 GHZ BAND .......eiiiiiiee e 30
8.2.10. 802.11n HT20 MODE IN THE 5.6 GHZ BAND ......ccomriiiieeeeeee e, 31
8.2.11. 802.11n HT40 MODE IN THE 5.6 GHZBAND ......coovtiiiiiiicceeeeeeeee e 32
8.2.12. 802.11ac VHT80 MODE IN THE 5.6 GHZ BAND .........oiiiiieeeeeeeeeeeeeeeeeee 33
8.2.13. 802.11 STRADDLE CHANNELS IN THE 5.6 GHZBAND ......coovvviiiiiiieeeeeeee 34
8.2.14. 802.11 STRADDLE CHANNELS IN THE 5.8 GHZBAND .......coovtviiiiieieiiiieeeeee 36
8.2.15. 802.11a MODE IN THE 5.8 GHZ BAND ......cuoiiiiiieiecee e 38
Page 3 of 186
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016

EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D
8.2.16. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ooiiiiiie e 39
8.2.17. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........coooiiiiiicee e 40
8.2.18. 802.11ac VHT80 MODE IN THE 5.8 GHZ BAND ........ccoociiiiiiiieieeee e 41

8.3, AVERAGE POWERI......oiiiiiiiitiiiiiic e 42
8.3.1. 802.11 STRADDLE CHANNELS (WHOLE FUNDAMENTAL) ...ccoviiiiieieeeeee e 42
9. RADIATED TEST RESULTS ....coiiiiiiiiiiiiisr s nsss s sss s sss s sass s s sssss s ssnss s 43
9.1. LIMITS AND PROCEDURE ........ottiiiiiiiiii e 43
9.1.1.  11a MODE IN THE 5.2GHZ BAND ......cooii e 44
9.1.2.  11n HT20 MODE IN THE 5.2GHZ BAND.......ociiiiiiie e 52
9.1.3.  11n HT40 MODE IN THE 5.2GHZ BAND. ...t 60
9.1.4. 11ac VHT80 MODE IN THE 5.2GHZ BAND ........ooiiiiiiiee e 66
9.1.5. 11a MODE IN THE 5.3GHZ BAND ......cooiiiiie e 70
9.1.6. 11n HT20 MODE IN THE 5.3GHZ BAND. ...t 78
9.1.7.  11n HT40 MODE IN THE 5.3GHZ BAND. ...t 86
9.1.8. 11ac VHT80 MODE IN THE 5.3GHZ BAND ........ooiiiiiiieee e 92
9.1.9.  11a MODE IN THE 5.6GHZ BAND ......oooiiiiiiiiiiiiee e 96
9.1.10. 11a STRADDLE CHANNEL 144 HARMONICS AND SPURIOUS EMISSIONS........ 106
9.1.11. 11n HT20 MODE IN THE 5.6GHZ BAND ...t 108

9.1.12. 11n HT20 STRADDLE CHANNEL 144 HARMONICS AND SPURIOUS EMISSIONS

118

9.1.13. 11n HT40 MODE IN THE 5.6GHZ BAND ......cociiiiiiiee e 120
9.1.14. 11n HT40 STRADDLE CHANNEL 142 HAR. AND SPUR. EMISSIONS .................. 130
9.1.15. 11ac VHT80 MODE IN THE 5.6GHZ BAND ........oooiiiiiiiiiiiieee e 132
9.1.16. 11ac VHT80 STRADDLE CHANNEL 138 HAR. AND SPUR. EMISSIONS .............. 138
9.1.17. 11a MODE IN THE 5.8GHZ BAND ..o 140
9.1.18. 11n HT20 MODE IN THE 5.8GHZ BAND ...t 150
9.1.19. 11n HT40 MODE IN THE 5.8GHZ BAND ... 160
9.1.20. 11ac VHT80 MODE IN THE 5.8GHZ BAND .........cooiiiiiiiiie e 168
9.2. SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION) .............. 174
9.3. SPURIOUS EMISSIONS 18 to 26 GHz (WORST-CASE CONFIGURATION) ......cccceevinnee 176
9.4. SPURIOUS EMISSIONS 26 to 40 GHz (WORST-CASE CONFIGURATION) .......ccceenneee 178
10. AC POWER LINE CONDUCTED EMISSIONS. .........ccoooiirrrriinnsssssrr s ssnnnns 180
11, SETUP PHOTOS ...ttt e n e e 183

Page 4 of 186
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 11421054-E1V2 DATE: October 04, 2016
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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Google Inc.
1600 Amphitheatre Parkway
Mountain View, CA 94043 U.S.A

EUT DESCRIPTION: Internet Video Streaming Device
MODEL: NC2-6A5-D
SERIAL NUMBER: 6816CZZDXE (CONDUCTED); 6803CZZEJS (RADIATED)
DATE TESTED: September 9" 2016 - September 22"° 2016
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Pass
INDUSTRY CANADA RSS-247 Issue 1 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth
in the above standards. All indications of Pass/Falil in this report are opinions expressed by UL
Verification Services Inc. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way
unless done so by UL Verification Services Inc. and all revisions are duly noted in the revisions
section. Any alteration of this document not carried out by UL Verification Services Inc. will constitute
fraud and shall nullify the document. This report must not be used by the client to claim product
certification, approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or
any agency of any government.

Approved & Released For

UL Verification Services Inc. By: Prepared By:
A
Lrowminer oo
Francisco de Anda Clifford Susa
CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
Program Manager Lab Engineer
UL Verification Services Inc. UL Verification Services Inc.
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EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2, FCC CFR
47 Part 15, KDB 789033 D02 V01, ANSI C63.10-2013, RSS-GEN Issue 4, RSS-247 Issue 1.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266 Benicia
Street, Fremont, California, USA. Line conducted emissions are measured only at the 47173 address.
The following table identifies which facilities were utilized for radiated emission measurements
documented in this report. Specific facilities are also identified in the test results sections.

47173 Benicia Street 47266 Benicia Street
[ ] Chamber A (IC:2324B-1) Chamber D (IC:2324B-4)
<] Chamber B (IC:2324B-2) Chamber E (1C:2324B-5)
[ ] Chamber C (IC:2324B-3) Chamber F (IC:2324B-6)
Chamber G (1C:2324B-7)
Chamber H (IC:2324B-8)

XOOOO

The above test sites and facilities are covered under FCC Test Firm Registration # 208313.

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full scope of
accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

4. CALIBRATION AND UNCERTAINTY
41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated
in accordance with the manufacturer's recommendations, and is traceable to recognized national
standards.

4.2, SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable
Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Parameter Uncertainty
Worst Case Conducted Disturbance, 9KHz to 0.15 MHz 3.84 dB
Worst Case Conducted Disturbance, 0.15 to 30 MHz 3.65 dB
Worst Case Radiated Disturbance, 9KHz to 30 MHz 3.15dB
Worst Case Radiated Disturbance, 30 to 1000 MHz 5.36 dB
Worst Case Radiated Disturbance, 1000 to 18000 MHz 4.32 dB
Worst Case Radiated Disturbance, 18000 to 26000 MHz 4.45 dB
Worst Case Radiated Disturbance, 26000 to 40000 MHz 5.24 dB

Uncertainty figures are valid to a confidence level of 95%.
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EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

5. EQUIPMENT UNDER TEST

5.1.

DESCRIPTION OF EUT

The EUT is an Internet Video Streaming Device. Tests in this report cover 5GHZ radio only.

5.2. DESCRIPTION OF CLASS Il PERMISSIVE CHANGE

The purpose of this C2PC is to upgrade the device described under section 5.1 of this report to include

an alternate shield can that goes over the radio IC.

5.3.

MAXIMUM OUTPUT POWER

The transmitter has a maximum average conducted output power as follows:

5.2 GHz BAND
Frequency Range Mode Output Output Power
(MHz) Power (mW)
(dBm)
1TX
5180 - 5240 802.11a 15.07 32.14
5180 - 5240 802.11n HT20 14.32 27.04
5190 - 5230 802.11n HT40 14.12 25.82
5210 802.11ac VHT80 13.25 21.13
5.3 GHz BAND
Frequency Range Mode Output Output Power
(MHz) Power (mWw)
(dBm)
1TX
5260 - 5320 802.11a 14.08 25.59
5260 - 5320 802.11n HT20 14.24 26.55
5270- 5310 802.11n HT40 14.07 25.53
5290 802.11ac VHT80 10.49 11.19
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5.6 GHz BAND

1TX

5500 - 5700 802.11a 14.93 31.12
5500 - 5700 802.11n HT20 13.25 21.13
5510 - 5670 802.11n HT40 15.01 31.70
5530 - 5610 802.11ac VHT80 14.31 26.98
5.8 GHz BAND

1TX

5745 - 5825 802.11a 14.72 29.65
5745 - 5825 802.11n HT20 13.94 24.77
5755 - 5795 802.11n HT40 14.81 30.27
5775 802.11ac VHT80 15.07 32.14
STRADDLE CHANNELS

1TX (Channels overlapping UNII-2C and UNII-3)

5720 (Whole Fundamental) [802.11a 8.89 7.74

5720 (Whole Fundamental) (802.11n HT20 10.06 10.14

5710 (Whole Fundamental) [802.11n HT40 11.91 15.52

5690 (Whole Fundamental) [802.11ac VHT80 14.15 26.00
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

5.4. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a PCB antenna, with a maximum gain of 3.7dBi

5.5. SOFTWARE AND FIRMWARE

The firmware installed in the EUT during testing was 16.80.205.82

The test utility software used during testing was Labtool ver. 1.0.0.82.

5.6. WORST-CASE CONFIGURATION AND MODE

Radiated emissions and power line conducted emissions were performed with the EUT set to transmit
at the channel with the highest power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X (Flatbed), Y
(Landscape), Z (Portrait), it was determined that X was the worst-case orientation. Therefore, all final
radiated testing was performed with the EUT in the X orientation.

Worst-case data rates as provided by the client were:
802.11a mode: 6 Mbps
802.11n HT20 mode: MCSO

802.11n HT40 mode: MCSO
802.11ac VHT80 mode: MCSO0
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EUT MODEL: NC2-6A5-D
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5.7. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCCID
AC Adapter HP HSTNN-LA40 WDUVOB3U8HK1Y [DoC
Laptop HP 11-d001ax 5CD51643)G DoC
/10 CABLES
1/0 Cable List

Cable |Port # of identical [Connector |Cable Type [Cable Remarks

No ports Type Length (m)

1 usB 1 Micro USB [unshielded (2

2 usB 1 Micro USB [unshielded (0.2 Y-cable

3 usB 1 usB unshielded |2.5 USB serial cable
4 DC 1 Barrel unshielded |1.7

5 AC 1 3 prong unshielded |1
TEST SETUP

The EUT was connected to a host Laptop via USB serial cable. Test software exercised the EUT.
For radiated tests, the EUT was exercised via an internal script residing in the OS of its internal
computer. A laptop was connected and was used as a terminal to start up the script and then
disconnected during tests.
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SETUP DIAGRAM FOR CONDUCTED TESTS

SpectrumAnalyzer

UsSE Y-Cable

AC Adapter [— AC Adapter

AC Mains
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SETUP DIAGRAM FOR RADIATED TESTS

Remote

Radiated

L1

Spectrum Anahlyzer

AC Adapter [——]

AC Mains
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SETUP DIAGRAM FOR LINE CONDUCTED TEST

SpectrumAnalyzer

LISN

AC Adapter E

UsE Y-Cable

AC Mains
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EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

TEST EQUIPMENT LIST

Description Manufacturer Model Asset Cal Due
Antenna, Broadband Hybrid, 30MHz to .
2000MHz Sunol Sciences Corp. JB3 T407 | 04/04/2017
Antenna, Horn 1-18GHz ETS-Lindgren 3117 T120 | 04/05/2017
Antenna, Horn 1-18GHz ETS-Lindgren 3117 T345 | 03/07/2017
Antenna, Horn 18-26GHz ARA MWH-1826/B T449 | 05/26/2017
Antenna, Horn 26-40GHz ARA MWH-2640/B T446 | 05/25/2017
Spectrum Analyzer, PXA, 3Hz to 44GHz Agilent (Keysight) N9O030A TO06 | 02/03/2017
Technologies
Spectrum Analyzer, PXA, 3Hz to 44GHz Agilent (Keysight) N9O030A TO07 = 01/06/207
Technologies
Spectrum Analyzer, 40 GHz HP 8546E T106 | 09/07/2017
RF Preamplifier, 1-18GHz Miteq AFS42'OO14021 800-25-S- ' 1495  09/15/2017
RF Preamplifier, 1-18GHz Miteq AFS42'OO14021 800-25-S- 1493 03/9/2017
RF Preamplifier, 1-7GHz Amplical T1563 09/15/2017
RF Preamplifier, 1-8GHz Miteq AMF-4D-01000800-30- 11156 0301912017
RF Preamplifier, 10kHz — 1GHz Sonoma 310N T835 | 06/18/2017
RF Preamplifier, 1-26GHz Agilent 8449B T404 | 07/05/2017
RF Preamplifier, 26-40GHz Miteq NSP 4000 SP2 T88 | 04/07/2017
Low Pass Filter 5GHz Micro-Tronics LPS17541 T891  09/15/2017
Low Pass Filter 5GHz Micro-Tronics LPS17541 T482  03/09/2017
High Pass Filter 6GHz Micro-Tronics HPS17542 T894  09/15/2017
High Pass Filter 6GHz Micro-Tronics HPS17542 T483  03/09/2017
LISN, 30MHz FCC FOC-LISI00250-25- 11310 06/08/2017
EMI Test Receiver, 9kHz to 7GHz Rohde & Schwarz ESR T1436 | 12/19/2016
Test Software List
Description Manufacturer |Model Version
Radiated Software UL UL EMC 9.5, 4/26/16
Antenna Port Software UL UL RF 5.0, 6/22/16
Conducted Emissions Software UL UL EMC 9.5, 5/26/15
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7. MEASUREMENT METHODS

On Time and Duty Cycle: KDB 789033 D02 v01r03, Section B.

Conducted Output Power: KDB 789033 D02 v01r02, Section E.2.b (Method SA-1), KDB 789033 D02
v01r02, Section E.3.b (Method PM-G).

Unwanted emissions in restricted bands: KDB 789033 D02 v01r03, Sections G.3, G.4, G.5, and G.6.

Unwanted emissions in non-restricted bands: KDB 789033 D02 v01r03, Sections G.3, G.4, and G.5.

AC Power Line Conducted Emissions: ANSI C63.10-2013, Section 6.2.
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8. ANTENNA PORT TEST RESULTS

ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

RESULTS
Tested By:|37699 CS
Date:|9/9/16 - 9/14/16
Mode ON Time | Period | Duty Cycle Duty Duty Cycle 1/B
B X Cycle |Correction Factor|Minimum VBW

(msec) [(msec)| (linear) (%) (dB) (kHz)
802.11a 3.110 3.130 0.994 99.36% 0.00 0.010
802.11n HT20 4.754 4.791 0.992 99.23% 0.00 0.010
802.11n HT40 2.316 2.340 0.990 98.97% 0.00 0.010
802.11ac VHTS80 1.096 1.118 0.980 98.03% 0.00 0.010
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

DUTY CYCLE PLOTS

DUTY CYCLE 802.11a MODE

DUTY CYCLE 802.11n HT20 MODE
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

DUTY CYCLE 802.11n HT40 MODE

DUTY CYCLE 802.11ac VHT80 MODE
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

8.2. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407

Band 5.15-5.25 GHz

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm
in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Bands 5.25-5.35 GHz and 5.47-5.725 GHz

The maximum conducted output power over the frequency bands of operation shall not exceed the
lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in megahertz. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

Band 5.725-5.85 GHz

The maximum conducted output power over the frequency band of operation shall not exceed 1 W. In
addition, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in
this band may employ transmitting antennas with directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information.

Page 20 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

IC RSS-247

Band 5.15-5.25 GHz

The maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log+,B, dBm, whichever power is less. B is
the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not exceed 10 dBm in
any 1.0 MHz band.

Band 5.25-5.35 GHz
The maximum conducted output power shall not exceed 250 mW or 11 + 10 log,,B, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log,B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

Bands 5.47-5.6 GHz and 5.65-5.725 GHz
The maximum conducted output power shall not exceed 250 mW or 11 + 10 log,,B, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log,B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

Band 5.725-5.85 GHz

The maximum conducted output power shall not exceed 1 W. The power spectral density shall not
exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point
devices operating in this band may employ transmitting antennas with directional gain greater than 6
dBi without any corresponding reduction in transmitter conducted power. Fixed point-to-point
operations exclude the use of point-to-multipoint systems, omnidirectional applications and multiple
collocated transmitters transmitting the same information.

DIRECTIONAL ANTENNA GAIN
There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D
RESULTS

8.2.1. 802.11a MODE IN THE 5.2 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016
Bandwidth and Antenna Gain
Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5180 20.12 16.59 3.70
Mid 5200 20.18 16.70 3.70
High 5240 20.27 16.68 3.70
Limits
Channel |Frequency| FCC IC Max Power
Power | EIRP IC Limit
Limit Limit Power

(MHz) (dBm) | (dBm) | (dBm) (dBm)

Low 5180 24.00 22.20 18.50 18.50
Mid 5200 24.00 22.23 18.53 18.53
High 5240 24.00 22.22 18.52 18.52

Output Power Results
Channel |Frequency|Chain 0| Total Power

Power
Meas | Corr'd Limit Margin
Power | Power

(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5180 15.07 15.07 18.50 -3.43
Mid 5200 14.14 14.14 18.53 -4.39
High 5240 14.05 14.05 18.52 -4.47
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

8.2.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5180 20.43 17.73 3.70
Mid 5200 20.43 17.72 3.70
High 5240 20.89 17.68 3.70
Limits
Channel |Frequency| FCC IC Max Power
Power | EIRP IC Limit
Limit Limit Power

(MHz) (dBm) | (dBm) (dBm) (dBm)

Low 5180 24.00 22.49 18.79 18.79
Mid 5200 24.00 22.48 18.78 18.78
High 5240 24.00 22.47 18.77 18.77

Output Power Results

Channel |Frequency|Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5180 14.32 14.32 18.79 -4.47
Mid 5200 14.28 14.28 18.78 -4.50
High 5240 14.29 14.29 18.77 -4.48
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8.2.3.802.11n HT40 MODE IN THE 5.2 GHz BAND

Tested By:

39316 CX

Date:

9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5190 41.71 36.24 3.70
High 5230 41.23 36.25 3.70
Limits
Channel |Frequency FCC IC Max Power
Power EIRP IC Limit
Limit Limit Power
(MHz) (dBm) (dBm) (dBm) (dBm)
Low 5190 24.00 23.00 19.30 19.30
High 5230 24.00 23.00 19.30 19.30
Output Power Results
Channel |Frequency | Chain 0| Total Power Power
Meas Corr'd Limit Margin
Power | Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5190 13.25 13.25 19.30 -6.05
High 5230 14.12 14.12 19.30 -5.18
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8.2.4. 802.11ac VHT80 MODE IN THE 5.2 GHz BAND

Tested By:

39316 CX

Date:

9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Mid 5210 83.00 76.01 3.70
Limits
Channel |Frequency| FCC IC Max Power
Power EIRP IC Limit
Limit Limit Power
(MHz) (dBm) (dBm) (dBm) (dBm)
Mid 5210 24.00 23.00 19.30 19.30
Output Power Results
Channel |Frequency|Chain 0| Total Power Power
Meas Corr'd Limit Margin
Power | Power
(MHz) (dBm) (dBm) (dBm) (dB)
Mid 5210 13.25 13.25 19.30 -6.05
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REPORT NO: 11421054-E1V2

EUT MODEL

: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8.2.5. 802.11a MODE IN THE 5.3 GHz BAND

Tested By:[ 39316 CX
Date:| 9/22/2016
Bandwidth and Antenna Gain
Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5260 20.96 | 16.730 3.70
Mid 5300 20.55 | 16.640 3.70
High 5320 20.31 16.720 3.70
Limits
Channel |Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5260 24.00 23.23 29.23 23.23
Mid 5300 24.00 23.21 29.21 23.21
High 5320 24.00 23.23 29.23 23.23
Output Power Results
Channel |Frequency |Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5260 14.08 14.08 23.23 -9.15
Mid 5300 13.03 13.03 23.21 -10.18
High 5320 13.04 13.04 23.23 -10.19
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8.2.6. 802.11n HT20 MODE IN THE 5.3 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016
Bandwidth and Antenna Gain
Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5260 20.43 | 17.720 3.70
Mid 5300 20.43 17.690 3.70
High 5320 20.93 17.720 3.70
Limits
Channel |Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5260 24.00 23.48 29.48 23.48
Mid 5300 24.00 23.48 29.48 23.48
High 5320 24.00 23.48 29.48 23.48
Output Power Results
Channel |Frequency|Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5260 14.21 14.21 23.48 -9.27
Mid 5300 13.22 13.22 23.48 -10.26
High 5320 14.24 14.24 23.48 -9.24

Page 27 of 186

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000

FORM NO: CCSUP4701J
FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8.2.7. 802.11n HT40 MODE IN THE 5.3 GHz BAND

Tested By:[ 39316 CX
Date:| 9/22/2016
Bandwidth and Antenna Gain
Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5270 421 36.2 3.70
High 5310 42.2 36.3 3.70
Limits
Channel |(Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5270 24.00 24.00 30.00 24.00
High 5310 24.00 24.00 30.00 24.00
Output Power Results
Channel |Frequency |Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5270 14.02 14.02 24.00 -9.98
High 5310 14.07 14.07 24.00 -9.93
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

8.2.8. 802.11ac VHT80 MODE IN THE 5.3 GHz BAND

Tested By:

39316 CX

Date:

9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Mid 5290 82.5 76.1 3.70
Limits
Channel |Frequency FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Mid 5290 24.00 24.00 30.00 24.00
Output Power Results
Channel |Frequency | Chain 0| Total Power Power
Meas Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Mid 5290 10.49 10.49 24.00 -13.51
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

8.2.9. 802.11a MODE IN THE 5.6 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016
Bandwidth and Antenna Gain
Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5500 20.55 | 16.640 3.70
Mid 5580 20.40 | 16.650 3.70
High 5700 20.55 | 16.640 3.70
Limits
Channel |Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5500 24.00 23.21 29.21 23.21
Mid 5580 24.00 23.21 29.21 23.21
High 5700 24.00 23.21 29.21 23.21
Output Power Results
Channel |Frequency|Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5500 13.91 13.91 23.21 -9.30
Mid 5580 14.93 14.93 23.21 -8.28
High 5700 11.69 11.69 23.21 -11.52
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

8.2.10. 802.11n HT20 MODE IN THE 5.6 GHz BAND

Tested By:

39316 CX

Date:

9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) | (MHz) (dBi)
Low 5500 20.43 | 17.730 3.70
Mid 5580 20.43 | 17.690 3.70
High 5700 20.58 | 17.630 3.70
Limits
Channel |Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5500 24.00 23.49 29.49 23.49
Mid 5580 24.00 23.48 29.48 23.48
High 5700 24.00 23.46 29.46 23.46
Output Power Results
Channel |Frequency|Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5500 13.25 13.25 23.49 -10.24
Mid 5580 11.20 11.20 23.48 -12.28
High 5700 11.64 11.64 23.46 -11.82
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

8.2.11. 802.11n HT40 MODE IN THE 5.6 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) | (MHz) (dBi)
Low 5510 41.4 36.230 3.70
Mid 5550 41.7 36.320 3.70
High 5670 41.5 | 36.220 3.70
Limits
Channel |Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5510 24.00 24.00 30.00 24.00
Mid 5550 24.00 24.00 30.00 24.00
High 5670 24.00 24.00 30.00 24.00
Output Power Results
Channel |Frequency|Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5510 13.10 13.10 24.00 -10.90
Mid 5550 15.01 15.01 24.00 -8.99
High 5670 14.89 14.89 24.00 9.1
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

8.2.12. 802.11ac VHT80 MODE IN THE 5.6 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016

Bandwidth and Antenna Gain

Channel |Frequency Min Min Directional
26 dB 99% Gain
BW BW
(MHz) (MHz) (MHz) (dBi)
Low 5530 82.75 75.96 3.70
High 5610 83.00 | 75.97 3.70
Limits
Channel |Frequency| FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm)
Low 5530 24.00 24.00 30.00 24.00
High 5610 24.00 24.00 30.00 24.00
Output Power Results
Channel |Frequency |Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5530 10.44 10.44 24.00 -13.56
High 5610 14.31 14.31 24.00 -9.69
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

802.11 STRADDLE CHANNELS IN THE 5.6 GHz BAND

8.2.13.
Tested By:| 39316 CX
Date:| 9/22/2016

Bandwidth and Antenna Gain

Mode Channel Freq Min Min Duty Cycle |Directional
26 dB 99% | Correction Gain
BW BW Factor
(MHz)| (MHz) (MHz) (dB) (dBi)
11a 144 5720 | 20.90 16.66 0.00 3.7
11n HT20 144 5720 | 20.80 17.71 0.00 3.7
11n HT40 142 5710 | 42.23 36.24 0.00 3.7
11ac VHTS80 138 5690 82.9 76.24 0.00 3.7
Limits
Mode Channel Freq FCC IC IC Power
Power | Power EIRP Limit
Limit Limit Limit
(MHz)| (dBm) | (dBm) (dBm) (dBm)
11a 144 5720 | 24.00 23.22 29.22 23.22
11n HT20 144 5720 | 24.00 23.48 29.48 23.48
11n HT40 142 5710 | 24.00 24.00 30.00 24.00
11ac VHTS80 138 5690 | 24.00 24.00 30.00 24.00
Output Power Results
Mode Channel Freq |Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz)| (dBm) | (dBm) (dBm) (dB)
11a 144 5720 8.61 8.61 23.22 -14.61
11n HT20 144 5720 9.66 9.66 23.48 -13.82
11n HT40 142 5710 | 12.29 12.29 24.00 -11.71
11ac VHT80 138 5690 | 14.64 14.64 24.00 -9.37
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016

EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D
802.11a STRADDLE CHANNEL 144 802.11n HT20 STRADDLE CHANNEL 144
802.11n HT40 STRADDLE CHANNEL 142 802.11ac VHT80 STRADDLE CHANNEL 138
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

8.2.14.

Tested By:

39316 CX

Date:

9/22/2016

Antenna Gain and Limits

802.11 STRADDLE CHANNELS IN THE 5.8 GHz BAND

Mode Channel | Freq | Duty Cycle | Directional FCC IC
Correction Gain Power Power
Factor Limit Limit
(MHz) (dB) (dBi) (dBm) (dBm)
11a 144 5720 0.00 3.70 30.00 30.00
11n HT20 144 5720 0.00 3.70 30.00 30.00
11n HT40 142 5710 0.00 3.70 30.00 30.00
11ac VHTS0 138 5690 0.00 3.70 30.00 30.00
Output Power Results
Mode Channel | Freq Chain 0 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
11a 144 5720 2.33 2.33 30.00 -27.68
11n HT20 144 5720 3.99 3.99 30.00 -26.01
11n HT40 142 5710 2.29 2.29 30.00 -27.71
11ac VHT80 138 5690 0.64 0.64 30.00 -29.36
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016

EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D
802.11a STRADDLE CHANNEL 144 802.11n HT20 STRADDLE CHANNEL 144
802.11n HT40 STRADDLE CHANNEL 142 802.11ac VHT80 STRADDLE CHANNEL 138
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: A4RNC2-6A5-D

8.2.15. 802.11a MODE IN THE 5.8 GHz BAND
ested By:| 39316 CX
Date:| 9/22/2016

Antenna Gain and Limits
Channel | Frequency | Directional | FCC/IC

Gain Power
Limit
(MHz) (dBi) (dBm)
Low 5745 3.70 30.00
Mid 5785 3.70 30.00
High 5825 3.70 30.00
Output Power Results
Channel | Frequency | Chain 0 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 11.82 11.82 30.00 -18.18
Mid 5785 14.60 14.60 30.00 -15.40
High 5825 14.72 14.72 30.00 -15.28
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

8.2.16.
Tested By:
Date:

802.11n HT20 MODE IN THE 5.8 GHz BAND
39316 CX

9/22/2016

Antenna Gain and Limits
Channel

Frequency [ Directional | FCC/IC
Gain Power
Limit
(MHz) (dBi) (dBm)
Low 5745 3.70 30.00
Mid 5785 3.70 30.00
High 5825 3.70 30.00
Output Power Results
Channel |Frequency| Chain 0 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 11.89 11.89 30.00 -18.11
Mid 5785 12.97 12.97 30.00 -17.03
High 5825 13.94 13.94 30.00 -16.06
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

8.2.17. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Tested By:| 39316 CX
Date:| 9/22/2016

Antenna Gain and Limits

Channel | Frequency [Directional | FCC/IC
Gain Power
Limit
(MHz) (dBi) (dBm)
Low 5755 3.70 30.00
High 5795 3.70 30.00
Output Power Results
Channel |Frequency| Chain 0 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5755 11.88 11.88 30.00 -18.12
High 5795 14.81 14.81 30.00 -15.19
Page 40 of 186
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

EUT MODEL: NC2-6A5-D

802.11ac VHT80 MODE IN THE 5.8 GHz BAND

8.2.18.
Tested By:| 39316 CX
Date:| 9/22/2016
Antenna Gain and Limits
Channel |Frequency |Directional| FCC/IC
Gain Power
Limit
(MHz) (dBi) (dBm)
Mid 5775 3.70 30.00
Output Power Results
Channel |Frequency| Chain 0 Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Mid 5775 15.07 15.07 30.00 -14.93
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

LIMITS

AVERAGE POWER

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 10.5 dB (including 10 dB pad and 0.5 dB cable) was entered as
an offset in the power meter to allow for direct reading of power.

8.3.1. 802.11 STRADDLE CHANNELS (WHOLE FUNDAMENTAL)

RESULTS
Tested By:| 39316 CX
Date:| 9/22/2016
Mode Channel |Frequency| AvgPower
(MHz) (dBm)
11a 144 5720 8.89
11n HT20 144 5720 10.06
11n HT40 142 5710 11.91
11ac VHT80 138 5690 14.15
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REPORT NO: 11421054-E1V2

EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

9. RADIATED TEST RESULTS
9.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

IC RSS-GEN, Section 8.9 and 8.10.

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at 3 m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for measurement below
1GHz; 1.5 m above the ground plane for measurement above 1GHz. The antenna to EUT distance is 3
meters. The EUT is configured in accordance with ANSI C63.10. The EUT is set to transmit in a
continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set
to 3 MHz for peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest, middle, and
highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT is
rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4
meters above the ground plane to further maximize the emission. Measurements are made with the
antenna polarized in both the vertical and the horizontal positions.

Radiated emission were performed with the EUT set to transmit at the channel with highest output
power as worst-case scenario.
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.1. 11a MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

UL Fremant - Chomb=r H 9 Sep 2B16 16:12:81

125

Restricted Bondedge

Praject Numoer:11421654
Client:Google

ConfigiEUT »/ AC Adapter
Mode: 11a 513EMHz

Tesied by:37699 CS

it (dBul/m3

£
>~
>

>
[is}
el
vy

28MH=z/
Freqguency (GHz)

Range (6f) FBUBH  Ref/fittn  De-/fvg Tups Swep  Po Foupo/fieds Fosition Range (6H0) R Ref/fttn Detifvg Tupe Sucep Plo  Hapsliode  Peaition
1:5-5.0 IHCEE)/M 1B/1E  PEK/Fur AvgRID)  fhooo(futo) 9001 HAIH % dogo 2:55.2 MR/ BY12 WERPr FgRMS  fmeco(fute) G081  1BOTAVS O doge 4

ondEdge 5-5.15@6Hz UNIT - H.TST Z@215 28 Dec 2815

Rev 9.5 26 Ap- 2016

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *5.037 41.66 Pk 34.1 -16.5 59.26 - - 74 -14.74 96 149 H
4 *5.149 32.44 RMS 34.3 -16.4 50.34 54 -3.66 - - 96 149 H
1 5.15 36.25 Pk 343 -16.4 54.15 - - 74 -19.85 96 149 H
3 5.15 31.59 RMS 34.3 -16.4 49.49 54 -4.51 - - 96 149 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *5.098 42.56 Pk 34.1 -16.5 60.16 - - 74 -13.84 62 254 \
4 *5.104 31.95 RMS 34.1 -16.5 49.55 54 -4.45 - - 62 254 \
1 5.15 38.51 Pk 34.3 -16.4 56.41 - - 74 -17.59 62 254 \
3 5.15 29.91 RMS 34.3 -16.4 47.81 54 -6.19 - - 62 254 \
* . . .
- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL Fremont - Chamb=r H

9 Sep 2B16 15:24:36

Project Numoer:1142854

185

g5

Client:Google
Config:EUT 4/ AC Adapter
Mode: T1a 5138MHz

Te=ted by:37693 CS

Radiated Emissions 3-Meters

Peak Limit (dBul/m)

UNIT Non-Restricted (d

CdBul)/m32

Avg —imit (dBul/ml

ssnenirAmu

Freqguency (GHz)

19

Ronge (6Hz)
111-5.08 H(-f
J5.08-6.15 1H(-5dB)/ 3

BBUABL  Ref/Abin  De-/fvg Tupe
B)/3s 97/ PEAK/Pur hug R
1B1/1E PERK/Pur Peg(RI)

Sweey
156ness (futo)
4lnsec(huto) 5681 MAKH

REL/UBLI

Pts 4Sups/lode  Position
TM(-6dB) /365 §1/8

g0 HH B30dgo H | 5
B-3E0dege H

Range (6H2)
i6.1518

Ref/fittn  Det/fvg Tupe Suesp Pl
PEAK/Pir Frg(RIS)  4BénsectAuto) 1Bk HAXK

Tops/licde  Pesition
0-360dsgs 1

FCC Port152 5GHz UNIT RSE.TST 3@315 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2016

HKUL Fremont - Chamb=r H

9 Sep 2B16 15:24:36

185

Project Numoer:11421854

Client:Gongle
ConfigiEUT »/ AC Adopter
Mode: 1o 5138MHz

g5

35

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBulU/m)
75

UNIT Non-Restricted (dBul/mJ

CdBuU/m3

Avg —imit (dBul/m]

Frequency (GHz)

Ronge (EHz) FRU/BL  Ref/Attn  De-/fug Tupe

Pts #Sups/lode  Position Range (6Hz) REL/UBLI

Ref/httn Detffvg Tupe

Pis #Gwps/Mode  Pesition

INIT_5.2_HARM_11c_5188_Tx15.04T 3E815 26 Jun 2B15
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF 7120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *3.882 49.64 PK-U 33.7 -35.6 47.74 - - 74 -26.26 - - 106 328 H
*3.892 41.26 ADR 33.6 -35.5 39.36 54 -14.64 - - - - 106 328 H
2 *4.535 50.42 PK-U 33.9 -34.9 49.42 - - 74 -24.58 - - 66 116 H
*4.54 42.29 ADR 33.9 -34.9 4129 54 -12.71 - - - - 66 116 H
3 * 15.539 45.59 PK-U 40.2 -26 59.79 - - 74 -14.21 - - 92 106 H
*15.541 35.34 ADR 40.2 -26 49.54 54 -4.46 - - - - 92 106 H
4 *15.54 41.81 PK-U 40.2 -26 56.01 - - 74 -17.99 - - 356 109 v
*15.538 32.29 ADR 40.2 -26 46.49 54 -7.51 - - - - 356 109 N
5 6.472 43.4 PK-U 35.7 -32.1 47 - - - - 68.2 -21.2 51 111 H
6 6.907 42.77 PK-U 35.8 -317 46.87 - 68.2 -21.33 94 108 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

9 Sep 2816 16:57:41

185

Project Numser: 11421854

Client:Gongle
Config:EUT o/ AC Adopter
Mode: 11a 5228MHz

g5

35

Tepted by: 37699 C3

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

BKMMWW H

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep Pts #oupsiliode  Position
{56nsec(futa) 6081 MAXH
4lnzec(futo) 5001 MAKH

18

fange (62>
0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

9 Sep 2B16 16:57:41

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5228MHz

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  4Sups/Mode  Position

Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF 7120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK Azimuth Height Polarity
(GHz) Readin (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
2 *3.905 47.33 PK-U 33.6 -35.5 45.43 - - 74 -28.57 - - 98 100 H
*3.902 38.5 ADR 33.6 -35.5 36.6 54 -17.4 - - 98 100 H
3 *4.543 49.6 PK-U 33.9 -35 48.5 - - 74 -25.5 93 107 H
*4.543 41.57 ADR 33.9 -35 40.47 54 13.53 - - 93 107 H
5 * 15.609 44 PK-U 40.3 -26 58.3 - - 74 -15.7 92 102 H
*15.599 34.31 ADR 40.3 -26.1 48.51 54 5.49 - - 92 102 H
6 *15.599 43.83 PK-U 40.3 -26.1 58.03 - - 74 -15.97 349 100 Vv
* 15.596 33.04 ADR 40.3 -26.1 47.24 54 -6.76 - - - - 349 100 v
1 2.167 56.75 PK-U 31.6 -38.1 50.25 - - 68.2 -17.95 10 244 H
4 6.933 44.19 PK-U 35.8 -31.6 48.39 68.2 -19.81 88 112 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

9 Sep 2816 18:26:12

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Modgle: 11a 524@MHz

g5

35

Tested by: 33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

BKMM

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

PBU/VBU
1M(-6dB)/ 3Bk
TM(-6dB) /3

Ref/Atin  Dex/fvg Type
§7/8  PEAK/Pur Dug(RIS)
1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

9 Sep 2B16 18:26:12

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5248MHz

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF 7120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK Azimuth Height Polarity
(GHz) Readin (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.932 49.83 PK-U 33.6 -35.7 47.73 - - 74 -26.27 - - 106 186 H
*3.933 40.12 ADR 33.6 -35.7 38.02 54 -15.98 - - 106 186 H
2 *4.583 50.12 PK-U 34 -34.8 49.32 - - 74 -24.68 97 110 H
*4.592 41.96 ADR 34 -34.7 41.26 54 12.74 - - 97 110 H
5 *15.716 46.55 PK-U 40.3 -25.9 60.95 - - 74 -13.05 89 104 H
*15.724 36.24 ADR 40.3 -25.8 50.74 54 3.26 - - 89 104 H
6 *15.725 44.39 PK-U 40.3 -25.8 58.89 - - 74 -15.11 350 100 Vv
*15.718 33.95 ADR 40.3 -25.9 48.35 54 -5.65 - - - - 350 100 Vv
3 6.553 41.37 PK-U 35.7 -31.8 45.27 - - 68.2 -22.93 73 237 H
4 6.987 45.07 PK-U 35.7 -31.4 49.37 68.2 -18.83 93 107 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2

EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

9.1.2. 11n HT20 MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

125

UL Fremont - Chamb=r H

12 Sep 2816 16:16:17

Restricted Bandedge

Project Numoer:11421854
Client:Google
Config:EUT w/ AC Adopter
Mode: 1

fn HT28 5188MHz

Tested by:37699 CS

385

Peak Lim

it (dBul/m3

CdBuU/m2

35
5 28VHz/ 5.2
Freguency (GHz)
Rangs (6Hz) FBU/BH  Ref/Atin De-/Avg Tups Sueep Pts  Houps/lode  Position Rarge (GH2) REOBU  Ref/Abtn Det/Avg Tupe Sueep Pls ¥Gpoftiods  FPosition
1552 TM(-6dB)/M 18912 PERK/Pur Rug(RM3)  msec(huto) 5681 MAKH 6 degs 142 on| 2:5-5.2 TM(-6aB)/3M B9/12  AUER/Pur Fug(RM3)  Imeec(huto)  SBBT  1BATAVG B degs 142 on H
oncEdge 5-5.1586Hz UNIT - H.TST ZB915 28 Dec 2815 Rev 9.5 26 Ap-~ 2016
Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading (dB/m) Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuVv) (dBuV/m) (dBuV/m) (dBuV/m) (dB)
2 *5.148 42.78 Pk 343 -16.4 60.68 - - 74 -13.32 88 142 H
4 *5.15 32.41 RMS 34.3 -16.4 50.31 54 -3.69 - - 88 142 H
1 5.15 40.19 Pk 34.3 -16.4 58.09 - - 74 -15.91 88 142 H
3 5.15 31.75 RMS 34.3 -16.4 49.65 54 -4.35 - - 88 142 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

12I:UL Fremont - Chamb=r H

12 Sep 2816 16:25:51

Restricted Bandedge

Project Numosr: 11421854
Client:Google
ConfigiEUT 4/ AC Adapter
Mode:Tin HT28 518BMH=
Tested by:37699 CS

Peak Limit (dBul/m2

CdBul/m3

Avenoge| L imit |(dBuU/m)

28MHz/

Freguency (GHz)
Swop | Pto Foupe/fode fosition

Range (BHz) PEU/UBH Ref/Attn  De:/fivg Type Fange (6Hz) REW/VBU Ref /ittn

Tet/Avg Tepe Sueen Fio Aapsiiols  Feoition

oncEdge 5-5.1586Hz UNII - U, TST 28215 28 Dec 2015

Rev 9.5 206 Ap-~ 2016
Marker Frequency Meter Det

AF T120 Amp/Cbl/Fitr/P Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuV) (dBuV/m dBuV/m) dBuV/m) (dB)
2 *5.103 41.24 Pk 341 -16.5 58.84 - - 74 -15.16 343 110 Vv
4 *5.135 31.54 RMS 34.2 -16.4 49.34 54 -4.66 - - 343 110 Vv
1 5.15 36.66 Pk 34.3 -16.4 54.56 - - 74 -19.44 343 110 \
3 5.15 30.04 RMS 34.3 -16.4 47.94 54 -6.06 - - 343 110 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

Page 53 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL Fremont - Chamb=r H

12 Sep 2816 15:87:53

Project Numoer: 11428154

185

g5

Client:Google
Config:EUT 4/ AC Adapter
Made: T1n HT28 5180MHz

Te=ted by:37693 CS

Radiated Emissions 3-Meters

Peak Limit (dBul/m)

UNIT Non-Restricted (d

CdBul)/m32

Avg —imit (dBul/ml

WWWMMM

Freqguency (GHz)

19

Range (GHz) PBLI/UBL
115,88 TM(-6aB)/ 3k 87/8
3:5.88-6.15 TM(-6dB)/ 38k 18i/1e

Ref/ftin  De-/fvg Tupe
PERK/Fir Frg (RIE)
PERK/Pur P (RIS)

Sweey
156ness (futo)
4lnsec(huto) 5681 MAKH

Pts 4Sups/lode  Position
g0 HH B30dgo H | 5
B-3E0dege H

Range (6Hz) REL/UBLI Ref/fttn  Det/fvg Tipe
i6.15-18

o Suesp Pl
WN-EB)/30s 1/ PEAK/Pir FrgRHS)  45mcecthula) 18k MK

Tops/licde  Pesition
0-360dsgs 1

FCC Port152 5GHz UNIT RSE.TST 3@315 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2016

HKUL Fremont - Chamb=r H

12 Sep 2B16 15:87:53

185

Project Numoer:11428154

Client:Gongle
ConfigiEUT »/ AC Adopter
Mods: T1n HT20 518@8MHz

g5

35

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBulU/m)
75

UNIT Non-Restricted (dBul/mJ

CdBuU/m3

Avg —imit (dBul/m]

Frequency (GHz)

Ronge (EHz) FRU/BL  Ref/Attn  De-/fug Tupe

Pte foupe/liode Pasition Range (6Hz> REUVEN  Ref/Atbn Detffvg Tupe

Pis #Gwps/Mode  Pesition

FCC Part15Z 5GFz UNIT RSE.TST 3B315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK ‘Azimuth Height Polarity
(GHz) Readin, (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.893 49.52 PK-U 33.6 -35.5 47.62 - - 74 -26.38 - - 103 110 H
*3.893 41.29 ADR 33.6 -35.5 39.39 54 -14.61 - - 103 110 H
2 *4.525 52.51 PK-U 33.8 -34.8 51.51 - - 74 -22.49 61 104 H
*4.525 43.64 ADR 33.8 -34.8 42.64 54 -11.36 - - 61 104 H
4 * 15.541 45.04 PK-U 40.2 -26 59.24 - - 74 -14.76 75 101 H
*15.535 35.33 ADR 40.2 -26 49.53 54 -4.47 - - 75 101 H
5 *15.54 43.18 PK-U 40.2 -26 57.38 - - 74 -16.62 339 108 Vv
* 15.543 33.2 ADR 40.2 -26 47.4 54 -6.6 - - - - 339 108 Vv
3 6.482 43.88 PK-U 35.7 -32.1 47.48 - - 68.2 -20.72 44 17 H
6 10.359 42.35 PK-U 37.7 -29.4 50.65 68.2 -17.55 87 102 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16 16:32:47

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Mope: 11n HT28 5208MHz

g5

35

Tested by: 37699 C3

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

35

WMWW

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16 16:32:47

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1n HT28 5280MHz

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK ‘Azimuth Height Polarity
(GHz) Readin, (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.907 50.3 PK-U 33.6 -35.5 48.4 - - 74 -25.6 - - 87 108 H
*3.908 41.98 ADR 33.6 -35.5 40.08 54 -13.92 - - 87 108 H
2 *4.547 52.54 PK-U 33.9 -35 51.44 - - 74 -22.56 68 108 H
*4.542 43.77 ADR 33.9 -35 42.67 54 -11.33 - - 68 108 H
3 *15.6 45.67 PK-U 40.3 -26.1 59.87 - - 74 -14.13 76 100 H
*15.603 36.12 ADR 40.3 -26 50.42 54 -3.58 - - 76 100 H
4 *15.606 45 PK-U 40.3 -26 59.3 - - 74 -14.7 339 101 Vv
* 15.603 34.72 ADR 40.3 -26 49.02 54 -4.98 - - - - 339 101 Vv
6 6.508 43.22 PK-U 35.7 -32.1 46.82 - - 68.2 -21.38 51 132 H
5 6.933 45.31 PK-U 35.8 -31.6 49.51 68.2 -18.69 78 121 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16 22:48:87

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Mogle: T1n HT28 524BMHz

g5

35

Tested by: 33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

35

WWM

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16  22:48:087

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1n HT28 S24BMHz

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK ‘Azimuth Height Polarity
(GHz) Readin (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.938 49.3 PK-U 335 -35.6 47.2 - - 74 -26.8 - - 93 129 H
*3.922 40.8 ADR 33.6 -35.6 38.8 54 -15.2 - - 93 129 H
2 *4.592 52.58 PK-U 34 -34.7 51.88 - - 74 -22.12 65 101 H
*4.592 43.82 ADR 34 -34.7 43.12 54 -10.88 - - 65 101 H
4 *15.718 46.83 PK-U 40.3 -25.9 61.23 - - 74 -12.77 80 100 H
*15.725 36.08 ADR 40.3 -25.8 50.58 54 -3.42 - - 80 100 H
6 *15.724 44.96 PK-U 40.3 -25.8 59.46 - - 74 -14.54 343 100 Vv
*15.718 34.69 ADR 40.3 -25.9 49.09 54 -4.91 - - - - 343 100 Vv
3 6.986 45.53 PK-U 35.7 -31.4 49.83 - - 68.2 -18.37 84 100 H
5 6.987 42.87 PK-U 35.7 -31.4 4717 68.2 -21.03 266 102 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.3. 11n HT40 MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

KUL Fremont,5m Chomber B

12 13 Sep 20816 21:31:27
Restricted Bondedge
- Project Number:!1428154
i Client Google

ConfigiEUT w/ £C Adapter
Mode:Tin HT4E, 5158MHHz
185 Tested by:3931€ CX

v
Peak Lim t (dBulU/m2 /}

2&1 |Il| ' ’r

75

CdBul/m2

A5 ol A A ph O O e Ak bbbl
35
5 20MH=z/ 5.2

Frequency (GHz)

Range (6z) RBU/UB  Ref/Atzn Det/Avg Tupe Sueep Pis Faups/lode Fosition Renge (6Hz) RAU/UBY  Ref/fttn  Det/Aug Type Sucep Pte 4oupelode  Fosition
1:55.2 6B /M 189/12 PEAK/Pur Avg(RHS)  Ineec(Auta) 2031 HAKH 50 degs 185 | 2:55.2 MC-6BI/  1B9/12 AUER/Far bgCRMS)  fneec(fuo) 8001 1BBTAVG 258 degs 105 en

ondEdge 5-5.158GHz UNIT - H.TST 36915 28 Dac 2015 Rev 9.5 26 Ap~ 2816

Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
2 *5.148 50.48 Pk 34.2 -19.5 65.18 - - 74 -8.82 258 105 H
4 *5.146 36.5 RMS 34.2 -19.7 51 54 -3 - - 258 105 H
1 5.15 52.05 Pk 34.2 -19.9 66.35 - - 74 -7.65 258 105 H
3 5.15 35.24 RMS 34.2 -19.9 49.54 54 -4.46 - 258 105 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
2 *5.147 45.32 Pk 34.2 -19.6 59.92 - - 74 -14.08 0 382 \4
4 *5.15 33.1 RMS 34.2 -19.9 474 54 -6.6 - - 0 382 \4
1 5.15 39.35 Pk 34.2 -19.9 53.65 - - 74 -20.35 0 382 \4
3 5.15 33.12 RMS 34.2 -19.9 4742 54 -6.58 - - 0 382 \4
* . . .
- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

Page 61 of 186
UL VERIFICATION SERVICES INC.

FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,Sm Chomber B

13 Sep 2816

21:44:45

N

Rodioted Emissicns 3-Meters
Project Number: 11428154

185

g5

Client:Google
Config:EUT w/ FC Adopter
Mode:T1n HT4B, 5198MHz

Tepted by:3931€ CX

Peak Linit CdBuU/m)

UNIT Non-Restricted (d3ul/m)

CdBul/m3

Avg Limit (dBul/m)

s vt

g

1a
Frequency (GHz)

REW/UBU
1H(-6dB) /3k
1M(-6aB) /3fk

Ref/tzn  Det/Avg Type
87/0 PEAK/Pur AvglRIS)
187/18 PEAK/Pur AvgCRHS)

Suep Pis
15msectAuto) 6A1
dlnsec(Guto) 5081

Range (6i1z)
1:1-5.08
35,886 15

RBUW/UBL

aups/fode  Position
1HC-6c8) /36K

HAKH B-3b0ckgs H 5
HAKH B-36Bckgs H

Raf/Attn  Det/Avg Type

Ronge (6z)
6.15718 31/8

4o Sueep
PERK/Pir Ivg(RUS)  dSdmesc(iuto) 18k

Pt #3ups/Mode  Fosition
HHH E-368deye H

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2HIE

RUL Fremont,5m Chomber B

13 Sep 2816

21:44:45

N

185

Project Number: 11428154

Client:Google
Config:EUT w/ FC Adapter
Made: 1in HT48, 51598MHz

g5

Tested by:3931€ CX

Rodioted Emissicns 3-Meters

85

Peak Linit (dBuU/m)
71:

UNIT Non-Restricted (d3ul/m)

(dBulU/m3

Avg Limit (dBul/m)

14
Freqguency (GHz)

Ronge (6z) RBU/UBL  Ref/flin Det/fvg Type Sweep Pis

upe/fode  Position Ronge (6Hz) REUABH  Ref/Attn  Det/fivg Type Sweep

Pts  #3wpe/tode  Fosition

FCC Port!5C 56Hz UNZT RSZ.TST 36915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricte Margin (Degs) (cm)
( (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
2 *3.898 45.0 PK-U 3. -32.9 45.41 - - 74 -28.59 - - 275 H
*3.908 .5 ADR 3. -32.8 7.01 54 -16.99 - - - - 275 H
3 *4.547 48.7 PK-U 4. -32.7 0.12 - - 74 -23.88 - - 235 H
* 4.556 .9 ADR 4. -32.8 41.28 54 -12.72 - - - - 235 H
5 *15.579 38.08 PK-U 40.3 -24.6 53.78 - - 74 -20.22 - - 305 105 H
* 15.575 29.11 ADR 40.3 -24.5 44.91 54 -9.09 - - - - 305 105 H
6 *15.577 39.22 PK-U 40.3 -24.6 54.92 - - 74 -19.08 - - 182 124 Vv
*15.581 28.92 ADR 40.3 -24.6 44.62 54 -9.38 - - - - 182 124 Vv
1 2.152 41.54 PK-U 314 -34.9 38.04 - - - - 68.2 -30.16 211 322 H
4 6.92 421 PK-U 35.5 -31 46.6 - - - - 68.2 -21.6 245 228 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

UL Fremont,5m Chamber B 15 Sep 2816 14:26:18

1
Radioted Emissicns 3-Meters

185 PPQJEG& Number; 11421054

Client:Google
ConfigiEDT w/ FC Adapter
Mode:11n HT4B Z23@MH=
95 Tebted by:3768% C5

a5

Peak Linit CdBul/m2

75

UNII Non-Restricted (

65

(dBul/m3

Avg Limit (dBul/m)

55

45

35

]
Freguency (GHz)

Range C6i1z) REU/UBN  Ref/Atn  Det/Avg Tupe Sueep
1:1-5.08 NG-60B)/38k  B7/B  PEOK/Pur PvgCRMS)  ISBnsectAuto) 6A1  HAXH 8-360tkge H | 5
35,886 15 HC-6dB) /30 NET/IE PEOK/Pur AugORUS)  dlnsec(tute) 5081 MAXH 8-360ckge H

Pis #aups/fode Position Range (GHz) ROUUBH  Ref/fttn  Det/Avg Type Sueep Pte  #aupe/fode  Fosition
6.15-18 NC-6cB)/36k  3/8 PERC/Fun hgeRK)  d5dnsec(iuto) 18k K 6-3ofdee H

FCC Port!5C 5G6Hz UNZT RSZ.TST 36915 26 Jun 2815 Rev 9.5 26 Ap~ 2616

HIGH CHANNEL VERTICAL
UL Fremont,Sm Chomber B 15 Sep 2H16 14:26:18

Rodioted Emissicns 3-Meters

195 ETDJECL Number: 11421054

ient:Google
ConfigiEUT w/ FC Adapter
Mode:11n HT4B Z238MH=
95 Tested by:3769S C5

N

Peak Linit (dBulU/m)

UNII Non-Restricted (d3ulU/ml

CdBul/m2

Avg Limit (dBul/m)

18
Frequency (GHz)

Range (6i1z) REU/ABN  Ref/At:n  Det/Avg Tupe Sueep Pis taups/fode FPosition Renge (6z) REMBH  Ref/fttn  Det/Avg Type Sueep Pts 4oups/fode  Fosition

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815 Rev 9.5 26 Ap~ 2616

Page 64 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBu! (dBuV/m) (dBuV/m) (dBuV/m) (dB) _ (dBuV/m) (dB)
1 *3.907 46.97 PK-U 3. -32. 47.47 - - 74 -26.53 - - 27 4 H
*3.908 .33 ADR 3. -32. 38.83 54 -15.17 - - - - 27 & H
2 *4.583 .08 PK-U 4. -32.4 52.78 - - 74 -21.22 - - 264 H
*4.571 42.73 ADR 4. -32.6 44.23 54 -9.77 - - - - 264 2 H
4 *15.697 40.66 PK-U 40.4 -24.6 56.46 - - 74 -17.54 - - 306 107 H
* 15.696 30.92 ADR 40.4 -24.7 46.62 54 -7.38 - - - - 306 107 H
5 *15.71 40.57 PK-U 40.5 -24.6 56.47 - - 74 -17.53 - - 150 102 Vv
*15.695 30.95 ADR 40.4 -24.7 46.65 54 -7.35 - - - - 150 102 Vv
3 6.973 42.55 PK-U 35.5 -30.1 47.95 - - - - 68.2 -20.25 185 115 H
6 8.731 39.79 PK-U 35.9 -28.6 47.09 - - - - 68.2 -21.11 198 103 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.4. 11ac VHT80 MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (MID CHANNEL)

MID CHANNEL HORIZONTAL

1ZKUL Fremont,5m Chomber B 14 Sep 2016 13:55:48
Restricted Bondedge
- Project Number:!1421854
i Client Google
Config:EUT w/ FC Adapter
Mode: 1 1ac UHTBE 5218MHz
195 Tested by:3769 CS
. it
85 A Ay,
£ Peck Lim t (dBuU/m) /
=) 75
5
@
: ’J‘j
65
2 1
Average Lim t (dBul/m)
55 | i } I 1 f i
a3 W\/“‘f
45 el s M Dby 20y ot e NNy Mt Al WWMWWWW
35
5 28VH=z/ 5.2
Frequency (GHz)
Range (62) RBU/UBL  Ref/Atzn  Det/Avg Tupe Sueep Pis Faups/fode Position Rerge (6H2) RBUUBL  Ref/fttn  Det/Avg Type Susep Pts  #upo/fode  Fosition
1:5-5.2 TH(-6dB) /3 189/12 PEAK/Pur Aug(RHS)  Imsec(Ado)  80EI  HAXH 266 cdegs 268 | 2:5-5.2 THC-6cB1/3 189/12  AUER/Pur Rug(RMS)  fmsec(fuzo) 801 1BETAUS 66 degs 268 om
ondEdge 5-5.158GHz UNIT - H.TST 36915 28 Dac 2015 Rev 9.5 26 Ap~ 2816
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuVim) (dB)
2 *5.13 44.92 Pk 34.2 -19.5 59.62 - - 74 -14.38 266 268 H
4 *5.148 34.83 RMS 34.2 -19.5 49.53 54 -4.47 - - 266 268 H
1 5.15 45.04 Pk 34.2 -19.9 59.34 - - 74 -14.66 266 268 H
3 5.15 33.97 RMS 34.2 -19.9 48.27 54 -5.73 - - 266 268 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

MID CHANNEL VERTICAL

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *5.057 41.8 Pk 34.1 -19.4 56.5 - - 74 -17.5 145 390 \
4 *5.047 31.85 RMS 34.1 -19.1 46.85 54 -7.15 - - 145 390 \
1 5.15 39.14 Pk 34.2 -19.9 53.44 - - 74 -20.56 145 390 \
3 5.15 31.37 RMS 34.2 -19.9 45.67 54 -8.33 - - 145 390 \
* . . .
- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection

Page 67 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

MID CHANNEL HORIZONTAL

;UL Fremont,5m Chamber B

15 Sep 2816 28:32:23

1

Pro ject Number: 11421854

165

g5

Client:songle
Config:ZUT w/ AC Adapter
Mode: T1ac UHTBE 521@MHz

Tested oy:39316 CX

!

Rodioted Emissions 3-Meters

Feak Limit (dBuU/m2

UNIT Non-Restricted CdBul/m)

CdBul/m)

Avg Limit CcBulU/ml

MWMW

Frequency (GHz2

18 18

Rangs (6Hz)
1:1-5.88
3:5.088-6.15

REU/VEL
1H(-6dB)/ 38k
1M(-6dB)/ 30k

Ref/fttn  Jet/fvg Tupe
87/8  EAK/Pur AugiRIS)
18718 EAK/Pur Avg(RMS)

Surep
156msec (Auto)
41nseclAuto)

FBU/UBW
TH-6dBY/ Bk

ef/Btin Dot/ v

Ptz #Sups/Mode  Position
87/8

BBBl MAMH B-3Fldegs
Sa81 MAKH -360degs

g Ty

Ronge (GHz)
= PEK/Pur

5:6.15-18

pe Suees Pt= #5ups/liode FPosition
Vg (RS d5dnsesCfuto) 18k MAKH 0-Fddegs 4

INIT 5.2 HARM 11ac 4788 52168 Tx<13.DAT 3915 26 Jun @15

MID CHANNEL VERTICAL

Rev 9.5 26 fApr 2616

:UL Fremont,5m Chamber B

15 Sep 2816 28:32:23

B

185

Project Number: 11421854

Client:5oogle
Config:ZUT w/ AC Adopter
Mode: T1ac UHTBE 521@MHz

95

85

Tested oy:39316 CX

Radioted Emissions 3-Meters

Peak Limit (dBuU/m2
7!?

UNIT Non-Restricted CdBul/m)

55

CdBulU/mJ

Avg Limit (dBuU/m]

55

a5

35

Frequency (GHz)

18

Range (6Hz) REU/EU  Ref/ftbn Jet/fvg Tpe

Pts  #Sups/Mode Position Range (GHz) FBU/UBW Ref/Attn  Det/fvg Ty

pe Pts  #5ups/Mode Fosition

NI 5.2_HARM_!1oc_4T88_5218_Tx13.DAT 38915 26 Jun 2015
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBu! (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *4.54 48.61 PK-U 4. -32.7 50.01 - - 74 -23.99 - - 261 0! H
*4.531 .61 ADR 4. -32.6 41.11 54 -12.89 - - - - 261 0! H
2 *4.999 48.99 PK-U 4. -30.2 52.89 - - 74 -21.11 - - 258 1 H
*4.999 .42 ADR 4. -30.2 40.32 54 -13.68 - - - - 258 1 H
3 14 47.43 PK-U 28.9 -35 41.33 - - 74 -32.67 - - 116 101 Vv
14 43.03 ADR 28.9 -35 36.93 54 -17.07 - - - - 116 101 v
5 15.643 38.21 PK-U 40.4 -24.6 54.01 - - 74 -19.99 - - 244 101 H
*15.64 27.38 ADR 40.4 -24.6 43.18 54 -10.82 - - - - 244 101 H
6 * 15.645 38.03 PK-U 40.4 -24.6 53.83 - - 74 -20.17 - - 154 102 v
*15.624 27.8 ADR 40.3 -24.5 43.6 54 -10.4 - - - - 154 102 Vv
4 6.947 41.84 PK-U 35.5 -30.4 46.94 - - - - 68.2 -21.26 188 110 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.5. 11a MODE IN THE 5.3GHz BAND

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

1EKUL Fremont - Chamb=r H 9 Sep 2B16 218111
Restricted Bandedge
= Project Numoer: 11421854
1 Client:Google
Config:EUT w/ AC Adopter
Mode: 1o 5328MHz
185 l Tested by:33316 CX
Pt
o WMM«*\
85 // \\'
£ N M Peok Linit (dBul/m)
> 75 1 |
]
fos)
. i
65 M}Mﬂ J
5505 L e
ool MA e ol
45
35
5.3 16MHz/ 5.46
Freguency (GHz)
Ronge (62) FBU/BH  Ref/Atin  De-/fvg Tupe Sueep Fto Houpo/fiode Fosltion Range () R/ Ref/Attn Debifvg Tupe Sieep Plo  Hapofods  Pesltion
1:5.3-5.46 TM(-6dB)/M 18912 PERK/Pur Rug(RM3)  msec(huto) 5681 MAKH 6 degs H 2:5.3-5.46 TM(-6aB)/3M B9/12  AUER/Pur Fug(RM3)  Imeec(huto)  SBBT  1BATAVG BE degs 1
oncEdge 5.35-5.466Hz UNIT - 4.TST 38515 28 Dec 2815 Rev 9.5 26 Ap-~ 2016
Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1 *5.35 45.34 Pk 34.6 -15.8 64.14 - - 74 -9.86 86 123 H
2 *5.353 45.06 Pk 346 -15.9 63.76 - - 74 -10.24 86 123 H
3 *5.35 29.69 RMS 346 -15.8 48.49 54 -5.51 - - 86 123 H
4 *5.355 30.97 RMS 34.6 -15.9 49.67 54 -4.33 - - 86 123 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

Marker Frequency

Meter

Det

'AF T120 (dBJm)

Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *5.35 35.56 Pk 34.6 -15.8 54.36 74 -19.64 81 116 \
2 *542 39.68 Pk 34.6 -16.7 58.58 - - 74 -15.42 81 116 Vv
3 *5.35 27.68 RMS 34.6 -15.8 46.48 54 -7.52 - - 81 116 \
4 *5.442 29.98 RMS 34.7 -15.8 48.88 54 -5.12 81 116 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL Fremont - Chamb=r H

9 Sep 2816

19:085:23

Radiated Emissions 3-Meters
Project Numoer: 11421854

185

g5

Client:Google
Config:EUT 4/ AC Adapter
Mode: T1a 5258MHz

Tested by:33316 CX

Peak Limit (dBul/m)

UNIT Non-Restricted (d

CdBul)/m32

Avg —imit (dBul/ml

WWW

L

a8
Freqguency (GHz)

Ronge (6Hz)
111-5.08 H(-f
J5.08-6.15 1H(-5dB)/ 3

BBUABL  Ref/Abin  De-/fvg Tupe
B)/3s 97/ PEAK/Pur hug R
1B1/1E PERK/Pur Peg(RI)

Sweey
156ness (futo)
4lnsec(huto) 5681 MAKH

Pts 4Sups/lode  Position

6Ea1  MARH

REL/UBLI Ref/fttn  Det/fvg Tipe

Range (6H2)
i6.1518 M-bE)/30s 81/

B30dgo H | 5
B-3E0dege H

o Suesp Pl
PEAK/Pir Frg(RIS)  4BénsectAuto) 1Bk HAXK

Tops/licde  Pesition
0-360dsgs 1

FCC Port152 5GHz UNIT RSE.TST 3@315 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2016

HKUL Fremont - Chamb=r H

9 Sep 2816

19:085:23

185

Radioted Emissions 3-Meters
Project Numoer:11421854

Client:Gongle
ConfigiEUT »/ AC Adopter
Mode: 1o 5258MHz

g5

35

Tested by:33316 CX

Peak Limit CdBulU/m)
75

UNIT Non-Restricted (dBul/mJ

CdBuU/m3

Avg —imit (dBul/m]

Frequency (GHz)

Ronge (EHz) FRU/BL  Ref/Attn  De-/fug Tupe

Pts #Sups/lode  Position

Range (6Hz> REUVEN  Ref/Atbn Detffvg Tupe

Pis #Gwps/Mode  Pesition

FCC Part15Z 5GFz UNIT RSE.TST 3B315 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBu! (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

2 *3.952 48.7 PK-U 33.5 -35.1 46.68 - - 74 -27.32 - - 106 185 H
*3.942 40.0 ADR 335 -35. 7.95 54 -16.05 - - - - 106 185 H
3 *4.6 51.6 PK-U 4 -34.1 1.01 - - 74 -22.99 - - 95 250 H
*4.61 43.0 ADR 4 -34. 42.55 54 -11.45 - - - - 95 250 H
5 *15.785 46.21 PK-U 40.3 -25.9 60.61 - - 74 -13.39 - - 91 101 H
*15.781 36.36 ADR 40.3 -25.9 50.76 54 -3.24 - - - - 91 101 H
6 *15.78 44.1 PK-U 40.3 -25.9 58.5 - - 74 -15.5 - - 352 101 Vv
*15.78 34.18 ADR 40.3 -25.9 48.58 54 -5.42 - - - - 352 101 Vv
1 2.167 56.13 PK-U 31.6 -38.1 49.63 - - - - 68.2 -18.57 4 221 H
4 7.013 46.61 PK-U 35.7 -31.4 50.91 - - - - 68.2 -17.29 92 103 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

9 Sep 2816 28:81:33

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Mode: 11a 5328MHz

g5

35

Tested by: 33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

BKMM«"W

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

9 Sep 2816 2B:01:33

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5328MHz

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricte Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *3.978 48.63 PK-U 33.5 -35.; 46.63 - - 74 -27.37 - - 106 14 H
*3.978 40.8 ADR 335 -35.! 38.8 54 -15.2 - - 106 14 H
2 *4.63 49.57 PK-U 4 -34. 49.27 - - 74 -24.73 93 0 H
*4.63 40.71 ADR 4 -34. 40.41 54 -13.59 - - 93 0 H
5 *15.899 46.32 PK-U 40.3 -25.8 60.82 - - 74 -13.18 89 100 H
* 15.897 35.86 ADR 40.3 -25.7 50.46 54 -3.54 - - 89 100 H
6 *15.893 44.24 PK-U 40.3 -25.7 58.84 - - 74 -15.16 352 100 Vv
*15.899 34.06 ADR 40.3 -25.8 48.56 54 -5.44 - - - - 352 100 Vv
3 6.632 41.88 PK-U 35.7 -31.8 45.78 - - 68.2 -22.42 80 113 H
4 7.067 44.95 PK-U 35.7 -31.9 48.75 68.2 -19.45 92 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

9 Sep 2816

21:12:40

185

Rodioted Emissions 3-Meters

Project Numser: 11421854

Client:Gongle
Config:EUT o/ AC Adopter
Modg: 11o 5328MHz

g5

35

Tested by: 33316 CX

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

BKWW‘WW

1@
Freguency (GHz)

Range (BHz) FBU/BU  Ref/Atin De-/fvg Tupe
1:1-5,68 N-6B)/3B  87/8  PEAK/Pur Png(RI)
3i5.88-6,15 1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep Pts #oupsiliode  Position
{56nsec(futa) 6081 MAXH
4lnzec(futo) 5001 MAKH

fange (62>
0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

9 Sep 2B16

21:12:40

Rodioted Emissions 3-Meters
Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5328MHz

Tested by:33316 CX

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

18
Frequency (GHz)

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  4Sups/Mode  Position

Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe Sueep

Pts  #Sups/Mods  Pesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.993 48.62 PK-U 33.5 -35. 46.62 - - 74 -27.38 - - 99 05 H
*3.997 40.11 ADR 33.5 -35.4 .21 54 -15.79 - - - 99 05 H
2 *4.651 0.29 PK-U 34 -34.4 49.89 - - 74 -24.11 - 94 00 H
*4.652 41.57 ADR 34 -34.4 4117 54 -12.83 - - - 94 00 H
3 *4.982 46.94 PK-U 34.1 -33 48.04 - - 74 -25.96 - 94 129 H
*4.995 374 ADR 341 -33.2 38.3 54 -15.7 - - - 94 129 H
5 *15.961 46.57 PK-U 40.4 -25.7 61.27 - - 74 -12.73 - 87 105 H
*15.962 36.06 ADR 40.4 -25.7 50.76 54 -3.24 - - - 87 105 H
6 * 15.966 44.87 PK-U 40.4 -25.7 59.57 - - 74 -14.43 - 351 100 Vv
*15.961 34.58 ADR 40.4 -25.7 49.28 54 -4.72 - - - - 351 100 Vv
4 7.093 45.65 PK-U 35.7 -31.9 49.45 - - 68.2 -18.75 90 102 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.6. 11n HT20 MODE IN THE 5.3GHz BAND

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

1EKUL Fremont - Chamb=r H 12 Sep 2816 19:48:12
Restricted Bandedge
= Project Numoer:11421854
1 Client:Google
Config:EUT w/ AC Adopter
Made: 11n HTZ28 5328MHz
195 Tested by:33316 CX
g5 mwm TR
85
£ »/I \[ Peok Linit (dBul/m)
2 75 | ' | |
3 ) U >
65 LR |
S5t JIA/ Wﬁn i i
i ",
e \’@’Nwwwwwvfw.w»mmmwm“w it e bt
35
5.3 16MHz/ 5.46
Freguency (GHz)
Range (1) TR Ref/ftdn  De-/fvg Tope Swcp Pl Houpo/fode Fosition Range (610) RE/R  Ref/fktn  Dobifvg Tupe Seep Plo Hapo/ode  Pesition
1:5.3-5.46 TM(-6dB)/M 18912 PERK/Pur Rug(RM3)  msec(huto) 5681 MAKH 189 degs H 2:5.3-5.46 TM(-6aB)/3M B9/12  AUER/Pur Fug(RM3)  Imeec(huto)  SBBT  1BATAVG 1€9 degs H
oncEdge 5.35-5.466Hz UNIT - 4.TST 38515 28 Dec 2815 Rev 9.5 26 Ap-~ 2016
Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuVim) (dB)
1 *5.35 41.78 Pk 34.6 -15.8 60.58 - - 74 -13.42 109 172 H
2 *5.351 50.48 Pk 346 -15.8 69.28 - - 74 -4.72 109 172 H
3 *5.35 29.13 RMS 346 -15.8 47.93 54 -6.07 - - 109 172 H
4 *5.35 31.88 RMS 34.6 -15.8 50.68 54 -3.32 - - 109 172 H
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *5.35 35.77 Pk 34.6 -15.8 54.57 - - 74 -19.43 282 213 \
2 *5.43 40.05 Pk 34.6 -16.7 58.95 - - 74 -15.05 282 213 Vv
3 *5.35 27.78 RMS 34.6 -15.8 46.58 54 -7.42 - - 282 213 \
4 *5.449 30.22 RMS 34.7 -16.7 49.22 54 -4.78 - - 282 213 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL Fremont - Chamb=r H

12 Sep 2816 17:26:32

Project Numoer: 11421854

185

g5

Client:Google
Config:EUT 4/ AC Adapter
Mode: T1n HT28 5260MMHz

Tested by:33316 CX

Radiated Emissions 3-Meters

Peak Limit (dBul/m)

UNIT Non-Restricted (d

CdBul)/m32

Avg —imit (dBul/ml

DT R

Freqguency (GHz)

19

Ronge (6Hz)
111-5.08 H(-f
J5.08-6.15 1H(-5dB)/ 3

BBUABL  Ref/Abin  De-/fvg Tupe
B)/3s 97/ PEAK/Pur hug R
1B1/1E PERK/Pur Peg(RI)

Sweey
156ness (futo)
4lnsec(huto) 5681 MAKH

Pts 4Sups/lode  Position
g0 HH B30dgo H | 5
B-3E0dege H

REL/UBLI Ref/fttn  Det/fvg Tipe

Range (6H2)
i6.1518 M-bE)/30s 81/

o Suesp Pl
PEAK/Pir Frg(RIS)  4BénsectAuto) 1Bk HAXK

Tops/licde  Pesition
0-360dsgs 1

FCC Port152 5GHz UNIT RSE.TST 3@315 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2016

HKUL Fremont - Chamb=r H

12 Sep 2B16 17:26:32

185

Project Numoer:11421854

Client:Gongle
ConfigiEUT »/ AC Adopter
Mods: T1n HT20 526@8MHz

g5

35

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBulU/m)
75

UNIT Non-Restricted (dBul/mJ

CdBuU/m3

Avg —imit (dBul/m]

Frequency (GHz)

18

Ronge (EHz) FRU/BL  Ref/Attn  De-/fug Tupe

Pte foupe/liode Pasition Range (6Hz> REUVEN  Ref/Atbn Detffvg Tupe

Suesp Ple fapefiode Pesition

FCC Part15Z 5GFz UNIT RSE.TST 3B315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
( (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *3.938 48.6 PK-U 33.5 5. 46.56 - - 74 -27.44 - - 1 33 H
*3.938 .7 ADR 33.5 -35.! 7.68 54 -16.32 - - 1 33 H
2 *4.609 9 PK-U 34 -34. 1.41 - - 74 -22.59 4 00 H
*4.61 43.6 ADR 34 -34. 43.18 54 -10.82 - - 4 00 H
4 *15.779 45.67 PK-U 40.3 -25.9 60.07 - - 74 -13.93 80 100 H
*15.783 36.08 ADR 40.3 -25.9 50.48 54 -3.52 - - 80 100 H
6 *15.782 44.96 PK-U 40.3 -25.9 59.36 - - 74 -14.64 352 101 Vv
*15.783 34.62 ADR 40.3 -25.9 49.02 54 -4.98 - - - - 352 101 Vv
3 7.013 46.32 PK-U 35.7 -31.4 50.62 - - 68.2 -17.58 74 204 H
5 7.013 43.34 PK-U 35.7 -31.4 47.64 68.2 -20.56 268 102 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16 18:20: 11

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Mode: 11n HT28 530BMHz

g5

35

Tesfted by: 33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

35

WNNWML’WW

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16 18:28: 11

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1n HT28 5380MHz

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK ‘Azimuth Height Polarity
(GHz) Readin (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *3.967 49.56 PK-U 335 -35.5 47.56 - - 74 -26.44 - - 92 127 H
*3.977 39.83 ADR 33.5 -35.5 37.83 54 16.17 - - 92 127 H
2 *4.634 49.84 PK-U 34 -34.3 49.54 - - 74 -24.46 92 100 H
*4.64 40.71 ADR 34 -34.3 40.41 54 13.59 - - 92 100 H
3 *4.644 45.02 PK-U 34 -34.3 44.72 - - 74 -29.28 46 288 Vv
*4.645 35.98 ADR 34 -34.3 35.68 54 18.32 - - 46 288 Vv
5 *15.905 45.59 PK-U 40.3 -25.8 60.09 - - 74 -13.91 84 101 H
* 15.903 35.68 ADR 40.3 -25.8 50.18 54 -3.82 - - 84 101 H
6 *15.902 44.63 PK-U 40.3 -25.8 59.13 - - 74 -14.87 340 100 Vv
*15.898 34.26 ADR 40.3 -25.8 48.76 54 5.24 - - - - 340 100 Vv
4 7.066 43.19 PK-U 35.7 -31.9 46.99 - - 68.2 -21.21 74 139 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16 19:53:083

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Modg: T1n HT28 5328MHz

g5

35

Tested by: 33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

35

WWWW

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

PBU/VBU
1M(-6dB)/ 3Bk
TM(-6dB) /3

Ref/Atin  Dex/fvg Type
§7/8  PEAK/Pur Dug(RIS)
1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16 19:563:63

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1n HT28 5320MHz

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin on-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *3.992 49.5 PK-U 33.5 -35.5 47.5° - - 74 -26.49 - - 102 100 H
*3.998 41.3 ADR 335 -35.4 9.4 54 -14.54 - - - 102 100 H
2 *4.661 51.44 PK-U 4 -34.4 1.04 - - 74 -22.96 - 93 107 H
*4.663 42.8 ADR 4 -34.4 424 54 -11.6 - - - 93 107 H
3 *4.98 48.39 PK-U 34.1 -33.1 49.39 - - 74 -24.61 - 90 107 H
*4.98 38.27 ADR 34.1 -33.1 39.27 54 -14.73 - - - 90 107 H
5 *15.965 45.91 PK-U 40.4 -25.7 60.61 - - 74 -13.39 - 82 100 H
*15.957 36.3 ADR 40.4 -25.7 51 54 -3 - - - 82 100 H
6 * 15.956 45.44 PK-U 40.4 -25.8 60.04 - - 74 -13.96 - 339 104 Vv
*15.965 35.11 ADR 40.4 -25.7 49.81 54 -4.19 - - - - 339 104 Vv
4 7.093 46.97 PK-U 35.7 -31.9 50.77 - - 68.2 -17.43 87 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.7. 11n HT40 MODE IN THE 5.3GHz BAND

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *5.35 41.65 Pk 345 -20.3 55.85 - - 74 -18.15 266 184 H
3 *5.35 35.01 RMS 34.5 -20.3 49.21 54 -4.79 - - 266 184 H
4 *5.35 35.25 RMS 34.5 -20.3 49.45 54 -4.55 - - 266 184 H
2 *5.352 46.73 Pk 34.5 -20.2 61.03 - - 74 -12.97 266 184 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *5.35 39.5 Pk 34.5 -20.3 53.7 - - 74 -20.3 144 367 \
2 *5.352 40.26 Pk 34.5 -20.3 54.46 - - 74 -19.54 144 367 \
3 *5.35 29.72 RMS 34.5 -20.3 43.92 54 -10.08 - - 144 367 \
4 *5.353 30.47 RMS 34.5 -20.1 44.87 54 -9.13 - - 144 367 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,Sm Chomber B

15 Sep 2816

15:17:20

N

185

g5

Rodioted Emissicns 3-Meters

Project Number: 11421854
Client:Google

Config:EUT w/ FC Adopter
Mode:T1n HT4B Z278MHz
Tedted by:3769S C5

Peak Linit CdBuU/m)

UNIT Non-Restricted (d3ul/m)

CdBul/m3

Avg Limit (dBul/m)

L b
WP

14

Frequency (GHz)

Ref/tzn  Det/Avg Type Suep
PEAK/Pur Avg(RHS)  {5Emsectfuto) 6AA1
PEAK/Pur Avg(RHS)  dlnsec(iuto) 5801

Range (6Hz) REW/UBU
-5.08 1H(-6dB) /3k 87/8
1M(-6aB) /3fk 167/18

11
3:3.86-6 15

Pts  #ups/fode Position

8-360ckge H | 5
8-360ckge H

fiange (GHz) RBUW/UBL
6.15-18

Raf/Attn  Det/Avg Type
M6 /30k 37/

ups Sueep Pte 4upe/tode Fosition
PERK/Fur Ivg(RHE)  45dmeec(iute) I8k K

£-36dsge H

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2HIE

RUL Fremont,5m Chomber B

15 Sep 2816

15:17:28

N

185

Rodioted Emissicns 3-Meters
Project Number:11421854

g5

Client:Google

Config:EUT w/ FC Adapter
Made: 11n HT48 £278MHz
Tested by:37635 C3

85

Peak Linit (dBuU/m)

75

UNIT Non-Restricted (d3ul/m)

(dBulU/m3

Avg Limit (dBul/m)

14

Freqguency (GHz)

Ronge (6z) RBU/UBL  Ref/flin Det/fvg Type Sweep

Pts  #Sups/fode Fosition

Renge (GHz) RBU/UBL

Ref/fttn  Det/vg Type Sweep

Pts  #3wpe/tode  Fosition

FCC Port!5C 56Hz UNZT RSZ.TST 36915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF 1345 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK ‘Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.957 46.35 PK-U 33.3 -32 47.65 - - 74 -26.35 - - 272 108 H
*3.938 37.48 ADR 33.3 -32 38.78 54 -15.22 - - - - 272 108 H
2 *4.598 52.44 PK-U 341 -32.1 54.44 - - 74 -19.56 - - 261 296 H
*4.597 43.92 ADR 34.1 -32.1 45.92 54 -8.08 - - - - 261 296 H
4 * 15.805 39.6 PK-U 40.6 -23.8 56.4 - - 74 -17.6 - - 245 102 H
*15.805 30.1 ADR 40.6 -23.8 46.9 54 7.1 - - - - 245 102 H
5 *15.828 41.17 PK-U 40.6 -23 58.77 - - 74 -15.23 - - 16 118 Vv
* 15.803 30.48 ADR 40.6 -23.8 47.28 54 -6.72 - - - - 16 118 Vv
3 7.027 45.69 PK-U 35.5 -29.7 51.49 - - - - 68.2 -16.71 360 101 H
6 8.791 39.04 PK-U 35.9 -28.5 46.44 - - - - 68.2 -21.76 202 140 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

UL Fremont,5m Chamber B

15 Sep 2816 16:86:48

B

Radioted Emissicns 3
Project Number:i1421854

185

Client:Google

ConfigiEDT w/ FC Adapter
Mode:11n HT4B Z318MH=
Teg

g5

ed by:3769S C5

-Meters

a5

Peak Linit CdBul/m2

75

UNII Non-Restricted (

65

(dBul/m3

Avg Limit (dBul/m)

55

45

e

35

"

A At

Freguency (GHz)

18

RBLI/UBU
1M(-6B) /3k 87/8
1M(-6dB) /3k 167/18

Ref/ftzn  Det/Avg Type
PEAK/ Pirr By CRHS)
PEAK/ Pur v (RHS)

Range C6i1z)
1:1-5.08
35,886 15

Sueep Pis #aups/fode Position
15ncectAuto) 60A1  HAXH
Alneec(uto) 5081 MAKH

RBL/VBH
MO0 /30 37/

Range (GHz) Ref/Attn  Det/Avg Type
8-360tkge H | 5:6.15-18

B-68dege H

yp Suesp +
PEFK/Fir IvgCRIS)  dSdnen(huto) I8k 1AiH

Pt #3ups/Mode  Fosition
[

FCC Port!5C 5G6Hz UNZT RSZ.TST 36915 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2616

UL Fremont,Sm Chomber B

15 Sep 2H16 16:686:408

N

Project Number: 11421854

185

g5

Client:Google
ConfigiEUT w/ FC Adapter
Mode:11n HT4B £318MH=

Tested by:3769S C5

Rodioted Emissicns 3-Meters

Peak Linit (dBulU/m)

UNII Non-Restricted (d3ulU/ml

CdBul/m2

Avg Limit (dBul/m)

Frequency (GHz)

19

Range (6i1z) REU/ABN  Ref/At:n  Det/Avg Tupe Sueep

Pis taups/fode FPosition Renge (6z) REMBH  Ref/fttn  Det/Avg Type

Sueep Pts 4oups/fode  Fosition

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
2 *4.631 53.18 PK-U 4. 0. 56.38 - - 74 -17.62 - - 261 295 H
*4.631 44.8 ADR 4. -30.! 48 54 -6 - - - - 261 295 H
1 *3.968 46.15 PK-U R 1. 47.55 - - 74 -26.45 - - 252 125 H
*3.968 36.51 ADR . -31.! 37.91 54 -16.09 - - - - 252 125 H
4 *15.923 40.81 PK-U 40.7 -22.8 58.71 - - 74 -15.29 - - 252 103 H
*15.918 29.76 ADR 40.7 -22.6 47.86 54 -6.14 - - - - 252 103 H
5 *15.944 42.02 PK-U 40.7 -23.2 59.52 - - 74 -14.48 - - 155 110 Vv
*15.92 31.45 ADR 40.7 -22.7 49.45 54 -4.55 - - - - 155 110 Vv
6 5.981 40.75 PK-U 35.2 -21.4 54.55 - - - - 68.2 -13.65 282 310 H
3 7.08 49.67 PK-U 35.5 -30.3 54.87 - - - - 68.2 -13.33 360 106 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.8. 11ac VHT80 MODE IN THE 5.3GHz BAND

AUTHORIZED BANDEDGE (HIGH CHANNEL)

LOW CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *5.35 43.41 Pk 345 -20.3 57.61 74 -16.39 268 101 H
2 * 5.356 47.44 Pk 345 -20.5 61.44 - - 74 -12.56 268 101 H
3 *5.35 35.7 RMS 345 -20.3 49.9 54 4.1 - - 268 101 H
4 *5.353 36.24 RMS 34.5 -20.1 50.64 54 -3.36 - - 268 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2

DATE: October 04, 2016
EUT MODEL: NC2-6A5-D

FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

UL Fremont,5m Chamber B

12 14 Sep 2016 14:33:47

Restricted Bondedge

= Project Number: 11421854
1 Client:Google
ConfigiEUT w/ AC Adapter
Mode: 1 1ac UHTBE 5298MHz
185 Tested by:3769¢ CS

g5

85

Peak Limit (dBuU/m)
75

£
~
>

3
m
o
oy

65

Limit (dBul
55 i

45

16VMHz/
Frequency (GHz)

Range (6Hz) RBU/UBL  Ref/fbn Det/fvg Tupe Sneep Pis #ups/fode Position Ronge (6Hz) RBUABH  Ref/Attn  Det/fvg Type Sweep Fte fupe/flde Fosition

ondEdge 5.35-5466GHz UNIT - U.TS5T 38915 28 Jec 2615 Rev 9.5 26 Ap~ 2616

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *5.35 39.6 Pk 34.5 -20.3 53.8 - - 74 -20.2 210 246 \
3 *5.35 30.66 RMS 34.5 -20.3 44.86 54 -9.14 - - 210 246 \
4 *5.352 315 RMS 34.5 -20.2 45.8 54 -8.2 - - 210 246 \
2 *5.353 42.05 Pk 34.5 -20.1 56.45 - 74 -17.55 210 246 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

;UL Fremont,5m Chamber B

15 Sep 2816 21:26:17

1

Pro ject Number: 11421854

165

g5

Client:songle
Config:ZUT w/ AC Adapter
Mode: T1ac UHTBE 523@MHz

Tested oy:39316 CX

i

Rodioted Emissions 3-Meters

Feak Limit (dBuU/m2

UNIT Non-Restricted CdBul/m)

CdBul/m)

Avg Limit CcBulU/ml

A

RPNy

PR
e

Frequency (GHz2

18 18

Rangs (6Hz)
1:1-5.88
3:5.088-6.15

REU/VEL
1H(-6dB)/ 38k
1M(-6dB)/ 30k

Ref/fttn  Jet/fvg Tupe
87/8  EAK/Pur AugiRIS)
18718 EAK/Pur Avg(RMS)

Surep
156msec (Auto)
41nseclAuto)

FBU/UBW
TH-6dBY/ Bk

ef/Btin Dot/ v

Ptz #Sups/Mode  Position
87/8

BBBl MAMH B-3Fldegs
Sa81 MAKH -360degs

g Ty

Ronge (GHz)
= PEK/Pur

5:6.15-18

pe Suees Pt= #5ups/liode FPosition
Vg (RS d5dnsesCfuto) 18k MAKH 0-Fddegs 4

FCC Part15C 56Hz UNIT RSE.TST 34915 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 fApr 2616

:UL Fremont,5m Chamber B

15 Sep 2816 21:26:17

B

185

Project Number: 11421854

Client:5oogle
Config:ZUT w/ AC Adopter
Mode: T1ac UHTBE 529@MHz

95

85

Tested oy:39316 CX

Radioted Emissions 3-Meters

Peak Limit (dBuU/m2
7!?

UNIT Non-Restricted CdBul/m)

55

CdBulU/mJ

Avg Limit (dBuU/m]

55

a5

35

Frequency (GHz)

18

Range (6Hz) REU/EU  Ref/ftbn Jet/fvg Tpe

Pts  #Sups/Mode Position Range (GHz) FBU/UBW Ref/Attn  Det/fvg Ty

pe Pts  #5ups/Mode Fosition

FCC Part15C 5GHz UNIT REE.TST 30915 26 Jun 2615
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *4.594 471 PK-U 34. -32.2 49 - - 74 -25 - - 63 10 H
*4.592 38.58 ADR 34. -32.2 40.48 54 -13.52 - - - - 63 10 H
2 14 47.43 PK-U 28. -35 41.33 - - 74 -32.67 - - 20 02 i
14 43.15 ADR 28. -35 37.05 54 -16.95 - - - - 20 02 Vv
3 *5.361 47.75 PK-U 34.5 -20.3 61.95 - - 74 -12.05 - - 276 356 H
*5.352 36.19 ADR 34.5 -20.2 50.49 54 -3.51 - - - - 276 356 H
5 *15.85 36.49 PK-U 40.6 -22.6 54.49 - - 74 -19.51 - - 308 109 H
*15.847 25.77 ADR 40.6 -22.6 43.77 54 -10.23 - - - - 308 109 H
6 * 15.835 35.94 PK-U 40.6 -22.9 53.64 - - 74 -20.36 - - 154 106 Vv
*15.846 26.01 ADR 40.6 -22.5 4411 54 -9.89 - - - - 154 106 Vv
4 7.053 44.02 PK-U 35.5 -30.2 49.32 - - - - 68.2 -18.88 260 111 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.9. 11a MODE IN THE 5.6GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *5.46 38.62 Pk 34.7 -15.8 57.52 - - 74 -16.48 106 118 H
2 *5.454 42.03 Pk 34.7 -15.8 60.93 - - 74 -13.07 106 118 H
5 *5.46 29.27 RMS 34.7 -15.8 48.17 54 -5.83 - - 106 118 H
6 *5.45 30.69 RMS 34.7 -15.7 49.69 54 -4.31 - - 106 118 H
8 5.469 31.36 RMS 34.7 -15.8 50.26 - - - - 106 118 H
3 5.47 43.58 Pk 34.7 -15.8 62.48 - - 68.2 -5.72 106 118 H
4 5.47 43.89 Pk 34.7 -15.8 62.79 - - 68.2 -5.41 106 118 H
7 5.47 30.65 RMS 34.7 -15.8 49.55 - - - - 106 118 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 96 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016

EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D
LOW CHANNEL VERTICAL
Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *5.46 38.37 Pk 34.7 -15.8 57.27 - - 74 -16.73 83 382 \
2 *5.444 40.61 Pk 34.7 -15.8 59.51 - - 74 -14.49 83 382 \
5 *5.46 29.34 RMS 34.7 -15.8 48.24 54 -5.76 - - 83 382 \
6 *5.454 30.24 RMS 34.7 -15.8 49.14 54 -4.86 - - 83 382 \
4 5.463 39.49 Pk 34.7 -15.8 58.39 - - 68.2 -9.81 83 382 \
8 5.466 30.55 RMS 34.7 -15.8 49.45 - - - - 83 382 \
3 5.47 38.84 Pk 34.7 -15.8 57.74 - - 68.2 -10.46 83 382 \
7 5.47 29.19 RMS 34.7 -15.8 48.09 - - - - 83 382 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

UL Fremont - Chamb=r H 12 Sep 2816 08:39:14

125
Bondedge

Project Numoer:11420154
Client:Google

Config:EUT u/ AC Adopter
Mode: T1a 5738MHz

Tested by:37699 CS

Peak Limit (dBuJ/m)

WMWWMWMMWWMWWMMLM It
L AL AR L i L A U i )

~

£
~
>

3
[is}
el

7 12.EMHz/
Frequency (GHz)

Range (6Hz) FBU/BU  Ref/Atin De-/fvg Tupe Sucep Pte #5upe/liode  Position
1:5.7-5.625 HC-BBI/H BY/1E  PEAK/Par Pug@RUS)  fnsecthutc) 801 WARH 118 dege 245 f

ondEdge 5.725-5.625MHz 15 487 - . TST 3@815 28 Jec 2815 Rev 9.5 26 Ap~ 2016

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 5.725 39.12 Pk 34.9 -156.1 58.92 68.2 -9.28 110 245 H
2 5.726 42.64 Pk 34.9 -15.1 62.44 68.2 -5.76 110 245 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad (dB) Corrected Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuVim)
1 5.725 37.83 Pk 34.9 -15.1 57.63 68.2 -10.57 35 350 \
2 5.744 40.12 Pk 34.9 -15.1 59.92 68.2 -8.28 35 350 \

Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

H;UL Fremont - Chomber H

9 Sep 2816 22:38:34

Pro ject Number: 11421854

165

g5

Client:songle
Config:ZUT w/ AC Adapter
Mode | 113 5568EMHz

Tested oy:39316 CX

Rodioted Emissions 3-Meters

Feak Limit (dBuU/m2

UNIT Non-Restricted CdBul/m)

CdBul/m)

Avg Limit CcBulU/ml

WMM“MW ‘

Frequency (GHz2

18 18

Rangs (6Hz)
1:1-5.88
3:5.088-6.15

REU/VEL
1H(-6dB)/ 38k
1M(-6dB)/ 30k

Ref/fttn  Jet/fvg Tupe
87/8  EAK/Pur AugiRIS)
18718 EAK/Pur Avg(RMS)

Suzep Pts  #Sups/Mode Position
{56msec (futo) EBBI
4inseclAuto) 5081

FBU/UBW
TH-6dBY/ Bk

ef/Btin Dot/ v
87/8

g Ty

Ronge (GHz)
= PEK/Pur

HAXH 5:6.15-18

MesH

0-360degs
0-360dege

pe Suees Pt= #5ups/liode FPosition
Vg (RS d5dnsesCfuto) 18k MAKH 0-Fddegs 4

FCC Part15C 56Hz UNIT RSE.TST 34915 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 fApr 2616

HKUL Fremont - Chamber H

9 Sep 2016 22:38:34

185

Radioted Emissions

Project Number: 11421854

Client:5oogle
Config:ZUT w/ AC Adopter
Mode : T1a 5508MHz

95

85

Tested oy:39316 CX

3-Meters

Peak Limit (dBuU/m2
7!?

UNIT Non-Restricted CdBul/m)

CdBulU/mJ

Avg Limit (dBuU/m]

Frequency (GHz)

18

Range (6Hz) REU/EU  Ref/ftbn Jet/fvg Tpe

Pts  #Sups/Mode Position Range (GHz) FBU/UBW

2ef/tin Det/fug Tupe

Pts  #Sups/Mode  Position

FCC Part15C 5GHz UNIT REE.TST 30915 26 Jun 2615
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.127 52.06 PK-U 33.5 -35.4 50.16 - - 74 -23.84 - - 1 H
*4.127 43.92 ADR 33.5 -35.4 42.02 54 -11.98 - - - - 1 H
2 *4.815 56.28 PK-U 34 -34.5 55.78 - - 74 -18.22 - - 0 H
*4.82 49.16 ADR 34 -34.5 48.66 54 -5.34 - - - - 0 H
4 *7.333 45.93 PK-U 35.7 -31.6 50.03 - - 74 -23.97 - - 94 103 H
*7.333 39.55 ADR 35.7 -31.6 43.65 54 -10.35 - - - - 94 103 H
3 6.872 47.35 PK-U 35.7 -31.9 51.15 - - 68.2 -17.05 91 114 H
5 16.488 46.14 PK-U 41.1 -25.4 61.84 - - - - 68.2 -6.36 349 100 Vv
6 16.496 47.63 PK-U 411 -25.3 63.43 - - - - 68.2 -4.77 87 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

H;UL Fremont - Chomber H

9 Sep 2016 23:31:59

185

Project Number: 11421854

Client:3oogle
Config:ZUT w/ AC Adopter
Mode: | 1o 5588MHz

g5

a5

Tested oy:39316 CX

Roadioted Emissions 3-Meters

Peak Limit (dBul/m2
75

UNIT Non-Restricted CdBuU/m)

65

CdBulJ/m?

Avg Limit (dBul/m)
55

45

]

!

35

WMMW

'M 'WW’W v

Fbequemcg (GH=z>

12 18

Range (6Hz) REU/EW  Ref/fittn Jet/fvg Tpe
1:1-5.08 Ni-6dB)/3Bk 87/ EAK/Pur AugiRIS)
3:5.08-6.15 IN(-6dB)/30k  107/18  EAK/Fur Avg(RIS)

Suzep
156ncec(Auto) 631 HALH
dlneectiute) 5001 MAXH

FBU/VBW
TH{-6dB)/ 3k 87/8

Pts #5upsliode  Fosition Tef/Attn  Det/Avg T
0-J6Bdegs
0-360dege

Renge (6Hz)
5.6.15-18

g Type Suees P
PEAK/Pur vg(RNS)  45dnsex(Auto) 18k MAKH

ts oups/liode Fosition
8-360dkgs 1

FCC Part15C 56Hz UNIT RSE.TST 30815 26 Jun 2615

MID CHANNEL VERTICAL

Rev 3.5 26 fpr 2616

HKUL Fremont - Chomber H

9 Sep 2816 23:31:59

Pro ject Number: 11421854

185

g5

Client:5ongle
Config:ZUT w/ AC Adapter
Mode: 113 5588MHz

Tested oy:39316 CX

Rodioted Emissions 3-Meters

Peak Limit (dBulU/m2

UNIT Non-Restricted CHBUU/m)

CdBul/m?

Avg Limit (dBulU/m)

Fregquency (GHz)

18

Rangs (6Hz) REU/EU  Ref/ftkn  Jet/fvg Tope Suzep

Ptz #Sups/Mode  Position Range (BHz) FBU/UBM

ef/httn Det/fug Tups Suess

Pts  #5ups/Mode  FPositian

FCC Part15C 56Hz UNIT REE.TST 3@915 26 Jun 2@15
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBu! (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *4.192 51.0 PK-U 33.5 -34. 49.6 - - 74 -24.35 - - 102 55 H
*4.188 42.4 ADR 33.5 -34. 41.0 54 -12.97 - - 102 55 H
2 *4.879 58.7. PK-U 34 4. 58.6. - - 74 -15.38 90 06 H
*4.875 51.1 ADR 34 -34. 51 54 -3 - - 90 06 H
3 *7.44 48.92 PK-U 35.7 -31.9 52.72 - - 74 -21.28 39 134 H
*7.44 43.16 ADR 35.7 -31.9 46.96 54 -7.04 - - 39 134 H
4 *11.163 46.44 PK-U 38.4 -27.6 57.24 - - 74 -16.76 276 100 H
*11.158 34.47 ADR 38.4 -27.7 4517 54 -8.83 - - - - 276 100 H
6 16.731 45.28 PK-U 414 -24.9 61.78 - - 68.2 -6.42 98 101 Vv
5 16.742 45.17 PK-U 414 -24.7 61.87 68.2 -6.33 82 105 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16 088:54:22

185

Project Numser: 11428154

Client:Gongle
Config:EUT o/ AC Adopter
Mode: 1] o 572dMHz

g5

35

Tested|by: 37699 C3

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

O

Freguency (GHz)

18

Range (BHz)
1:1-5,68
3i5.88-6,15

PBU/VBU
1M(-6dB)/ 3Bk
TM(-6dB) /3

Ref/Atin  Dex/fvg Type
§7/8  PEAK/Pur Dug(RIS)
1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16  88:54:22

Project Numoer: 11428154

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5728MHz

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.995 55.05 PK-U 4.1 -33.. 55.95 - - 74 -18.05 - - 89 13 H
*4.98 47.35 ADR 4.1 -33. 48.35 54 -5.65 - - - - 89 13 H
2 *4.274 49.58 PK-U .4 -35. 47.88 - - 74 -26.12 - - 96 36 H
*4.283 41.25 ADR .4 -35.] 39.45 54 -14.55 - - - - 96 36 H
3 6.42 45.11 PK-U 35.7 -32 48.81 - - - - 68.2 -19.39 54 122 H
4 7121 45.69 PK-U 35.7 -31.8 49.59 - - - - 68.2 -18.61 87 100 H
6 17.097 42.95 PK-U 41.1 -24.8 59.25 - - - - 68.2 -8.95 80 101 Vv
5 17.102 41.26 PK-U 411 -24.9 57.46 - - - - 68.2 -10.74 101 115 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average

Page 105 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.10. 11a STRADDLE CHANNEL 144 HARMONICS AND SPURIOUS
EMISSIONS

LOW CHANNEL HORIZONTAL

| 1EUL Frerant - Chamber - 12 Sep 2B16 Bac:43:19
- Rodioted Emissions 3-Mste~s
Project Mumber: 11428154

C ient:Soogle
Config:ZUT u/ AC Adoper
Mode: 11a 572BMHz
Tested|oy: 37699 CS

“eak Limit (dBul/m)

UNIT Non-Restricted (dBUU/m)

CdBulU/m2

Qvg Limit IdEuU/m)

WWW"MLVWW

]
Frequency (5Hz)

Range (Bitz) WU/BL  Ref/fton  Jet/fvg Tipe Sueer. e Huper siti Range (H2) REWUBS  Ref/Attn Det/vy Tups Sacep Pbs  #Supe/Mode  Position
1:1-3.88 M(-BdB)/ 30k L) K Aur Fog RYS)  156meec(fde) 5881 HAIH B-360deg5 H 5:6.15-18 1V (~belf) /38K 81/8 PEAK/Pur g (M) “Sdnsen(fuso) 13k MAXH B-3t0dege H
3:5.38-6.15 M(-6dB)/ 38k 16718 ERKAwr FgRYS)  4insec(hutor 3881 HAKH B-360degs H

Mode  Position

15C G6Hz UNIT RSE.TST 38915 26 Jun 2815 Rev 9.5 26 fApr 2016

LOW CHANNEL VERTICAL
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequenc Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
y Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(GHz) (dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.297 49.34 PK-U 3.4 -35.. 47.54 - - 74 -26.46 - - 3 101 H
*4.298 40.5 ADR 3.4 -35.. 38.7 54 -15.3 - - 3 101 H
2 *5.013 53.31 PK-U 4.1 -33. 54.11 - - 74 -19.89 7 108 H
*5.013 45.73 ADR 4.1 -33.. 46.53 54 -7.47 - - - - 7 108 H
5 6.431 43.79 PK-U 35.7 -32 47.49 - - - - 68.2 -20.71 51 127 H
6 7.151 43.88 PK-U 35.7 -31.8 47.78 - - - - 68.2 -20.42 87 121 H
4 17.159 39.95 PK-U 41 -24.5 56.45 - - - - 68.2 -11.75 89 104 Vv
3 17.162 41.03 PK-U 40.9 -24.6 57.33 - - - - 68.2 -10.87 340 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.11. 11n HT20 MODE IN THE 5.6GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

1EKUL Fremont - Chamb=r H 12 Sep 2816 20:56:10
Bandedge
= Project Numoer: 11421854
1 Client:Google
Config:EUT w/ AC Adopter
Mode: 11n HTZ28 558BMHz
185 Tested by:33316 CX
o5 AT e
i Y
85
£ )
~ FPeak Linit IdBul/m \
> 75 I
]
fos)
N M \
|
'.‘.‘.y'n“v‘u .f ida dl il i - it i’ | B S0k ] ‘M\N»} MW
35
5.35 17, 5MHz/ 5,825
Freguency (GHz)
Ronge (62) FBU/BH  Ref/Atin  De-/fvg Tupe Sueep Fto  Houpolfiode Fosition Range () R/ Ref/Attn Debifvg Tupe Sieep Plo  Hapofods  Pesltion
1:5,35-5.585 TM(-6dB)/M 18912 PERK/Pur Rug(RM3)  msec(huto) 5681 MAKH 188 degs H 2:5.35-5.525 TM(-6aB)/3M B9/12  AUER/Pur Fug(RM3)  Imeec(huto)  SBBT  1BATAVG 1€8 degs H
oncEdge 5.3508-5.4706Hz 15_487 - . TST 3B815 28 Jec 2015 Rev 9.5 26 Ap-~ 2016
Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dBuV/m) (dB)
1 *5.46 38.52 Pk 34.7 -15.8 57.42 - - 74 -16.58 100 121 H
2 *5414 40.57 Pk 346 -16.7 59.47 - - 74 -14.53 100 121 H
5 *5.46 2942 RMS 34.7 -15.8 48.32 54 -5.68 - - 100 121 H
6 *5.455 30.87 RMS 34.7 -15.8 49.77 54 -4.23 - - 100 121 H
4 5.465 4243 Pk 34.7 -15.8 61.33 - - 68.2 -6.87 100 121 H
3 5.47 40.52 Pk 34.7 -15.8 59.42 - - 68.2 -8.78 100 121 H
7 5.47 30.23 RMS 34.7 -15.8 49.13 - - - - 100 121 H
8 5.47 31.84 RMS 34.7 -15.8 50.74 - - - - 100 121 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

UL Fremont - Chamb=r H

125

Bandedge

Project Numosr: 11421854
Client:Google
ConfigiEUT 4/ AC Adapter
Mode: T1n HT28 558BMH=
195 Tested by:33316 CX

115

g5

35

75 it ZdBul/m3}

£
~
>
3
Jis}
el

&5

2
Ayerage Wdmit, JdBy
S5l Y ” MO

45

35

5.35 17, EMH=z/ 5.E25
Freguency (GHz)

Range (G0 FEW/UBH  Ref/fitin  De-/fvg Tope Swep | Pts Toupo/fode  fosition Fange (610) REWR  Ref/ttn  Det/fg Tupe Sueen Fio fapsiiols  Feition

oncEdge 5. 350-5.470GHz 15 487 — L. TST 3B915 28 Jec 20815 Rev 9.5 206 Ap-~ 2016

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *5.46 36.27 Pk 34.7 -15.8 55.17 - - 74 -18.83 116 391 \
2 *5.37 39.96 Pk 34.6 -15.9 58.66 - - 74 -15.34 116 391 \
5 *5.46 295 RMS 34.7 -15.8 48.4 54 -5.6 - - 116 391 \
6 *5.43 30.12 RMS 34.6 -16.7 49.02 54 -4.98 - - 116 391 \
8 5.465 30.34 RMS 34.7 -15.8 49.24 - - - - 116 391 \
4 5.468 39.72 Pk 34.7 -15.8 58.62 - - 68.2 -9.58 116 391 \
3 5.47 36.07 Pk 34.7 -15.8 54.97 - - 68.2 -13.23 116 391 \
7 5.47 30.03 RMS 34.7 -15.8 48.93 - - - - 116 391 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Flitr/Pad (dB) Corrected Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 5.725 38.11 Pk 34.9 -156.1 57.91 68.2 -10.29 33 177 H
2 5.794 40.9 Pk 34.9 -14.8 61 68.2 -7.2 33 177 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

HIGH CHANNEL VERTICAL

DATE: October 04, 2016

FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fltr/Pad (dB) Corrected Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuVim)
1 5.725 36.69 Pk 34.9 -15.1 56.49 68.2 -11.71 0 310 \
2 5.787 41.02 Pk 34.9 -14.8 61.12 68.2 -7.08 0 310 Vv
Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL Fremont - Chamb=r H

12 Sep 2816 21:89:34

Project Numoer: 11421854

185

g5

Client:Google
Confiig:EUT 4/ AC Adapter
Made {T1n HT28 5580MHz

Tested by:33316 CX

Radiated Emissions 3-Meters

Peak Limit (dBul/m)

UNIT Non-Restricted (d

CdBul)/m32

Avg —imit (dBul/ml

MWMWMM

Freqguency (GHz)

19

Range (GHz) PBLI/UBL
115,88 TM(-6aB)/ 3k 87/8
3:5.88-6.15 TM(-6dB)/ 38k 18i/1e

Ref/ftin  De-/fvg Tupe
PERK/Fir Frg (RIE)
PERK/Pur P (RIS)

Sueep Pte foupe/liode Pasition
156nzec(fua) G001 HAXH
dlnsec(futo) 5081 MAYH

REL/UBLI Ref/fttn  Det/fvg Tipe

Range (6H2)
i6.1518 M-bE)/30s 81/

B30dgo H | 5
B-3E0dege H

o Suesp Pl
PEAK/Pir Frg(RIS)  4BénsectAuto) 1Bk HAXK

Tops/licde  Pesition
0-360dsgs 1

FCC Port152 5GHz UNIT RSE.TST 3@315 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2016

HKUL Fremont - Chamb=r H

12 Sep 2B16 21:89:34

185

Project Numoer:11421854

Client:Gongle
ConfigiEUT »/ AC Adopter
Mods: T1n HT20 558@8MHz

g5

35

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBulU/m)
75

UNIT Non-Restricted (dBul/mJ

CdBuU/m3

Avg —imit (dBul/m]

Frequency (GHz)

18

Ronge (EHz) FRU/BL  Ref/Attn  De-/fug Tupe

Pts #Sups/lode  Position

Range (6Hz> REUVEN  Ref/Atbn Detffvg Tupe

Suesp Ple fapefiode Pesition

FCC Part15Z 5GFz UNIT RSE.TST 3B315 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequenc Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
y Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(GHz) (dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.133 50.73 PK-U 33.5 -35.4 48.8 - - 74 -25.17 - - 82 00 H
*4.133 42.62 ADR 33.5 -35.4 40.7 54 -13.28 - - - - 82 00 H
2 *4.816 56.98 PK-U 34 -34. 56.4: - - 74 -17.52 - - 87 03 H
*4.82 48.67 ADR 34 -34. 48.1 54 5.83 - - - - 87 03 H
3 *4.815 52.92 PK-U 34 -345 52.42 - - 74 -21.58 - - 228 246 Vv
*4.82 44.3 ADR 34 -34.5 43.8 54 -10.2 - - - - 228 246 Vv
4 *7.333 46.07 PK-U 35.7 -31.6 50.17 - - 74 -23.83 - - 93 105 H
*7.333 40.35 ADR 35.7 -31.6 44.45 54 -9.55 - - - - 93 105 H
5 16.497 46.75 PK-U 411 -25.3 62.55 - - - - 68.2 -5.65 344 100 Vv
6 16.508 48.3 PK-U 41.1 -25.3 64.1 - - - - 68.2 -4.1 79 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16 22:83:30

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Mode: [ In HT28 5588MHz

g5

35

Tested by: 33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

35

MWMM

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16  22:03:30

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1n HT28 5580MMHz

Tested by:33316 CX

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 * 4177 49.28 PK-U 33.5 -35 47.78 - - 74 -26.22 - - 86 24 H
*4.188 39.58 ADR 33.5 -34.9 38.18 54 -15.82 - - - - 86 24 H
2 *4.874 56.4 PK-U 34 -34.1 56.3 - - 74 -17.7 - - 92 07 H
*4.875 48.3 ADR 34 -34.1 48.2 54 -5.8 - - - - 92 07 H
3 *4.875 51.85 PK-U 34 -34.1 51.75 - - 74 -22.25 - - 231 272 Vv
*4.875 43.31 ADR 34 -34.1 43.21 54 -10.79 - - - - 231 272 Vv
4 6.27 47.39 PK-U 35.5 -32.1 50.79 - - - - 68.2 -17.41 51 143 H
6 16.732 43.81 PK-U 414 -24.9 60.31 - - - - 68.2 -7.89 90 101 Vv
5 16.741 44.13 PK-U 414 -24.7 60.83 68.2 -7.37 76 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

13 Sep 2B16

15:54:23

185

Rodioted Emissions 3-Meters

Froject Numoer: 11421854
Client:Google

Config
Mode: 1

g5

35

Tested

EUT w/ AC Adopter
n HT20 5708MHz
by: 37699 C3

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

Vo

BKMWWW :

Freguency (GHz)

18

Range (BHz)
1:1-5,68
3i5.88-6,15

FBU/BU  Ref/Atin De-/fvg Tupe
N-6B)/3B  87/8  PEAK/Pur Png(RI)
1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

HIGH CHANNEL VERTICAL

FCC Part152 All 56Hz UNIL and DTS Spurious Emissions with Averoge Scan. TST 38915 12 Jun 2815

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

13 Sep 2B16 15:564:23

Project Numoer: 11421854

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1n HT28 5780MHz

Tested|by: 37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  4Sups/Mode  Position Ranga (GHz) REL/UBLI

Ref/fttn  Detffvg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port15Z All 56Hz UNIT and DTS Spurious Emissions with Averoge Scan. TST 38315 12 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricte Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.27 51.8 PK-U 3.4 -35. 50.1 - - 74 -23.9 - - 84 103 H
*4.28; 43.6 ADR 3.4 -35.. 418 54 -12.2 - - - - 84 103 H
2 *4.99 55.25 PK-U 4.1 -33. 56.25 - - 74 -17.75 - - 78 168 H
*4.99 47.36 ADR 4.1 -33.. 48.26 54 -5.74 - - - - 78 168 H
3 6.405 44.56 PK-U 35.7 -32.2 48.06 - - - - 68.2 -20.14 64 116 H
4 7.122 46.17 PK-U 35.7 -31.8 50.07 - - - - 68.2 -18.13 80 116 H
5 171 43.74 PK-U 41.1 -24.9 59.94 - - - - 68.2 -8.26 13 102 H
6 17.104 43.06 PK-U 41.1 -24.9 59.26 - - - - 68.2 -8.94 80 100 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.12. 11n HT20 STRADDLE CHANNEL 144 HARMONICS AND SPURIOUS
EMISSIONS

LOW CHANNEL HORIZONTAL

~UL Fremont — Chamber H 12 Sep 2816 89:43:19

"

Rodioted Emissions 3-Meters

Project Number: 11428154
Client:Google
Config:EUT w/ AC Adapter
Mode:T1a 5720MHz

95 Tested|by: 37699 CS

185

85

75

65

CdBuU/m)

Frequency (GHz)

Ronge (6Hz) REW/UBH Ref/Attn  Det/Avg Tupe Sweep. Pte #Sups/fiode Position Range (GHz)
8 1M(-EcB), g PEAK/Par fvg(RNS B81  MAKH 6-360, 6.15-18

REW/ VBl Ref/Attn  Det/Avg Tupe wee| Pts  #Sups/Mode  Posit
1:1-5.08 1M(-60B) /30K 37/0 Al g(RHS)  156msec(Auto) GO A M(-60B) /30 §1/8 PEAK/Phr Rvg(RYS)  454nsectfuto) 1Bk MAXH
3:5.88-6.15 1M(-6dB)/38k 67718 PEAK/Pur Avg(RNS)  4lmsec(huto) 5881  MAXH

1 8-360degs H

FCC Porti5C 5GHz UNII RSE.TST 3@S15 26 Jun 2615 Rev 9.5 26 fpr 2816

LOW CHANNEL VERTICAL

Page 118 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad Corrected Avg Limit Margin Peak Limit PK UNII Non- PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuVim) (dB) (dBuVim) Margin Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.297 49.34 PK-U 3.4 -35.. 47.54 - - 74 -26.46 - - 3 0 H
*4.298 40.5 ADR 3.4 -35.. 38.7 54 -15.3 - - 3 0 H
2 *5.013 53.31 PK-U 4.1 -33. 54.11 - - 74 -19.89 7 0 H
*5.013 45.73 ADR 4.1 -33.. 46.53 54 -7.47 - - - - 7 0 H
5 6.431 43.79 PK-U 35.7 -32 47.49 - - - - 68.2 -20.71 51 127 H
6 7.151 43.88 PK-U 35.7 -31.8 47.78 - - - - 68.2 -20.42 87 121 H
4 17.159 39.95 PK-U 41 -24.5 56.45 - - - - 68.2 -11.75 89 104 Vv
3 17.162 41.03 PK-U 40.9 -24.6 57.33 - - - - 68.2 -10.87 340 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

9.1.13. 11n HT40 MODE IN THE 5.6GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

1ZRUL Fremont,5m Chamber B

14 Sep 2816 16:35:52

Bandedge
Pro ject Number: 11421854

Client:5ongle
Config:ZUT w/ AC Adapter
Mode:T1n HT48 5518MHz

Tested oy:37699 CS

P ki

T
—

|

}
Vi

Peak Limit (dBul/m

{(Ww

CdBul/m)

Limit CdBub/m2

2

il

Ay ALt ya
7

N Y L ST T T

s

W

.35

=
3

17 .5MHz/
Frequency (GHzJ

5,525

Range (6Hz)
1:5.35°5,525

RBU/VEL

Ref/Attn  Jet/Avg Tupe
1Hi-6dB)/3N

Sueep
109/12 EAK/Pur Avg(R)  Tnsec(Auto)

Pts  #Sups/Mode Position

Renge (GHz)
o8 MAH 29 degs

2:5.35-5.5%

FBU/UBW

H-BdB) /A 189/12

Ref/bttn Det/fug Ty uees Pte
AUER/Pur fvg(RNS)  fnsec(uko) 8881

pe Si $5ups/Mode  Position

P
1A8TAVG 283 degs 137)

ondEdge 5.350-5.4726Hz 15 487 - 4.TST 309'5 28 Dec 2015

Rev 9.5 26 fpr 2016

Marker Frequency Meter AF T345 (dB/m) Amp/Cbl/Fltr/Pad

Corrected

Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *5.452 43.4 Pk 34.5 -20.6 57.3 - - 74 -16.7 283 102 H
6 *5.459 34.24 RMS 34.5 -20.6 48.14 54 -5.86 - - 283 102 H
1 *5.46 40.67 Pk 34.5 -21 54.17 - - 74 19.83 283 102 H
5 *5.46 33.06 RMS 34.5 -21 46.56 54 -7.44 - - 283 102 H
4 5.466 49.8 Pk 34.5 -20.9 63.4 - - 68.2 4.8 283 102 H
8 5.469 38.46 RMS 34.5 -20.7 52.26 - - 283 102 H
3 5.47 44.26 Pk 345 -20.9 57.86 - 68.2 10.34 283 102 H
7 5.47 38.67 RMS 34.5 -20.9 52.27 - - 283 102 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection

Page 120 of 186

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000

FORM NO: CCSUP4701J
FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

;UL Fremont,5m Chamber B

12

Bondedge

Project Number:11421854
Client:5ongle

Config:ZUT w/ AC Adapter
Mode: 111 HT48 5518MHz
185 Tested oy:37699 CS

115

95

85

Peak Limit (dBul/m

E
~
>

J
[aii]
e

Limit CdBu

.35 17 .5MHz/
Frequency (GHzJ

Range (6Hz) RBU/EU  Ref/fttn Jet/Avg Tpe Suzep Pte  #Supc/Mode Position Ronge (GHz) FBU/UBU  Ref/Attn Dst/fvg Tupe Suees Pte #Sups/linde Fosition

ondEdge 5.350-5.4726Hz 15 47 - J.TST 309'5 28 Dec 2015 Rev 3.5 26 fpr 2616

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
6 *5.457 31.34 RMS 34.5 -20.7 45.14 54 -8.86 - - 145 363 \
2 *5.458 40.06 Pk 34.5 -20.5 54.06 - - 74 -19.94 145 363 \
1 *5.46 37.03 Pk 34.5 -21 50.53 - - 74 -23.47 145 363 \
5 *5.46 29.77 RMS 34.5 -21 43.27 54 -10.73 - - 145 363 \
4 5.466 42.25 Pk 34.5 -20.9 55.85 - - 68.2 -12.35 145 363 \
3 5.47 41.94 Pk 34.5 -20.9 55.54 - - 68.2 -12.66 145 363 \
7 5.47 32.62 RMS 345 -20.9 46.22 - - - - 145 363 \
8 5.47 32.75 RMS 34.5 -20.8 46.45 - - - - 145 363 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Flitr/Pad (dB) Corrected Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 5.725 43.55 Pk 34.9 -21.7 56.75 68.2 -11.45 275 400 H
2 5.729 47.85 Pk 34.9 -21.9 60.85 68.2 -7.35 275 400 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Peak Limit (dBuV/m) PK Azimuth Height Polarity
(GH2) Reading (dB) Reading Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 5.725 39.96 Pk 34.9 -21.7 53.16 68.2 -15.04 188 102 \
2 5.728 43.31 Pk 34.9 -21.7 56.51 68.2 -11.69 188 102 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,Sm Chomber B

15 Sep 2816

16:57:28

N

Rodioted Emissicns 3-Meters
Project Number: 11421854

185

g5

Client:Google
Config:EUT w/ FC Adopter
Mode §T In HT4B Z518BMHz

Tested by:3931€ CX

Peak Linit CdBuU/m)

UNIT Non-Restricted (d3ul/m)

CdBul/m3

Avg Limit (dBul/m)

v

e

WWWNWW"

1a
Frequency (GHz)

REW/UBU
1H(-6dB) /3k
1M(-6aB) /3fk

Ref/tzn  Det/Avg Type
87/0 PEAK/Pur AvglRIS)
187/18 PEAK/Pur AvgCRHS)

Range (6i1z) Suep
5.8 15msectAuto) 6A1
dlnsec(Guto) 5081

11
3:3.86-6 15

Pts  #ups/fode Position

HAKH
HAKH

RBUW/UBL
M6 /30k

Raf/Attn  Det/Avg Type

Ronge (6z)
6.15718 31/8

8-360ckge H | 5
8-360ckge H

4o Sueep
PERK/Pir Ivg(RUS)  dSdmesc(iuto) 18k

Pt #3ups/Mode  Fosition
HHH E-368deye H

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2HIE

RUL Fremont,5m Chomber B

15 Sep 2816

16:57:28

N

185

Rodioted Emissicns 3-Meters
Project Number:11421854

Client:Google
Config:EUT w/ FC Adapter
Made:11n HT48 £518MHz

g5

Tested by:3931€ CX

85

Peak Linit (dBuU/m)
71:

UNIT Non-Restricted (d3ul/m)

(dBulU/m3

Avg Limit (dBul/m)

14
Freqguency (GHz)

Ronge (6z) RBU/UBL  Ref/flin Det/fvg Type Sweep

Pts  #Sups/fode Fosition

Ronge (6Hz) REUABH  Ref/Attn  Det/fivg Type Sweep

Pts  #3wpe/tode  Fosition

FCC Port!5C 56Hz UNZT RSZ.TST 36915 26 Jun 2815

Page 124 of 186

Rev 9.5 26 Ap~ 2816

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

FORM NO: CCSUP4701J

TEL: (510) 771-1000

FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF 1345 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK ‘Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.127 47.16 PK-U 33.7 -32.5 48.36 - - 74 -25.64 - - 268 102 H
*4.137 38.45 ADR 33.7 -32.2 39.95 54 -14.05 - - - - 268 102 H
2 *4.827 54.2 PK-U 33.8 -32.4 55.6 - - 74 -18.4 - - 264 286 H
*4.838 45.91 ADR 33.8 -32.4 47.31 54 -6.69 - - - - 264 286 H
3 *7.347 44 PK-U 35.6 -30 49.6 - - 74 -24.4 - - 173 101 H
*7.347 38.6 ADR 35.6 -30 44.2 54 -9.8 - - - - 173 101 H
4 *11.042 40.94 PK-U 37.9 -25.5 53.34 - - 74 -20.66 - - 84 108 H
* 11.026 28.81 ADR 37.9 -25.2 41.51 54 -12.49 - - - - 84 108 H
6 16.517 39.8 PK-U 41.6 -23.1 58.3 - - - - 68.2 -9.9 151 112 Vv
5 16.531 39.17 PK-U 41.6 -23.2 57.57 - - - - 68.2 -10.63 245 103 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

H;UL Fremont,5m Chamber B

15 Sep 20816 17:53:28

185

Project Number: 11421854

Client:3oogle
Config:ZUT w/ AC Adopter
Mode :|f 11 HT48 5558MHz

g5

a5

Testad oy:39316 CX

Roadioted Emissions 3-Meters

Peak Limit (dBul/m2
75

UNIT Non-Restricted CdBuU/m)

65

CdBulJ/m?

Avg Limit (dBul/m)
55

45

35

M\WMM

Fbequemcg (GH=z>

12 18

Range (GHz) RBU/VEL
1:1-5.88 TM(-6dB)/ 38k
3:5.@8-6.15 1M(-BdB)/ 30k

Ref/fttn  Jet/Avg Tupe
87/8  CEAK/Pur AugiRI)
187/18 EAK/Fur Aug(RIS)

Sucep Pto
156msec (Puto) BBBI
dlncestAute) 5001

FBU/VBW

Hups/ M
1H(-60B)/ 3k

HAXH
MAXH

ode Fosition
0-J6Bdegs
0-360dege

Renge (6Hz)
5.6.15-18

Tef/fttn Det/fvg Ty
8/8  PEAK/Pur A

pe Suees Pts fSups/liode Fosition
vg(RNS)  dSdnsec(Auto) 18k MAKH 8-degs 1

FCC Part15C 56Hz UNIT RSE.TST 30815 26 Jun 2615

MID CHANNEL VERTICAL

Rev 3.5 26 fpr 2616

HKUL Fremont,5m Chamber B

15 Sep 20816 17:53:28

Pro ject Number: 11421854

185

g5

Client:5ongle
Config:ZUT w/ AC Adapter
Mode: 11 HT48 5558MHz

Tested oy:39316 CX

Rodioted Emissions 3-Meters

Peak Limit (dBulU/m2

UNIT Non-Restricted CHBUU/m)

CdBul/m?

Avg Limit (dBulU/m)

Fregquency (GHz)

18

Rangs (6Hz) REU/EU  Ref/ftkn  Jet/fvg Tope Suzep

Ptz #Sups/Mode  Position Range (BHz) FBU/UBM Tef/htin  Det/Avg Ty

Pts  #5ups/Mode  FPositian

P Sucea

FCC Part15C 56Hz UNIT REE.TST 3@915 26 Jun 2@15
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricte Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 * 4177 48.02 PK-U 7 -31.9 49.82 - - 74 -24.18 - - 268 1" H
*4.177 39.55 ADR .7 -31.9 41.35 54 -12.65 - - - - 268 11 H
2 *4.872 56.08 PK-U .8 -317 58.18 - - 74 -15.82 - - 265 30 H
*4.871 48.26 ADR .8 -31.7 50.36 54 -3.64 - - - - 265 30 H
3 *4.872 50.8 PK-U 33.8 -317 52.9 - - 74 -21.1 - - 191 281 Vv
*4.871 43.12 ADR 33.8 -317 45.22 54 -8.78 - - - - 191 281 Vv
4 74 47.6 PK-U 35.6 -30.6 52.6 - - 74 -21.4 - - 197 107 H
74 42.72 ADR 35.6 -30.6 47.72 54 -6.28 - - - - 197 107 H
5 *11.101 41.76 PK-U 37.9 -26.1 53.56 - - 74 -20.44 - - 84 107 H
*11.096 30.5 ADR 37.9 -26.1 423 54 -11.7 - - - - 84 107 H
7 16.654 41.18 PK-U 41.8 -23.2 59.78 - - - - 68.2 -8.42 153 102 Vv
6 16.661 40.46 PK-U 41.8 -23.2 59.06 - - - - 68.2 -9.14 245 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

H;UL Fremont,5m Chamber B

15 Sep 20816 18:49:26

185

Project Number: 11421854

Client:3oogle
Config:ZUT w/ AC Adopter
Mode: fjin HT48 5678MHz
Testec

g5

a5

oy: 39316 CX

Roadioted Emissions 3-Meters

Peak Limit (dBul/m2
75

CdBulJ/m?

UNIT Non-Restricted C

Bul/m)

65

Avg Limit (dBul/m)

55

45

N

i
L
Ll M.W

35

WMWW

Fbequemcg (GH=z>

12 18

Range (6Hz)
1:1-5.08
3:5.08-6.15

RBU/VEL
TM(-6dB)/ 38k
1M(-BdB)/ 30k

Ref/fttn  Jet/Avg Tupe
87/8  CEAK/Pur AugiRI)
187/18 EAK/Fur Aug(RIS)

Suzep
156nzec (Auto) 6201
dlnsectAuts) 5001

FBU/VBW

Pts  #Sups/Mode Position
TH{-6dB)/ 3k

HAXH B-Ibldegs.
MAXH B-360dege

Renge (6Hz)
5.6.15-18

Tef/fttn Det/fvg Ty
8/8  PEAK/Pur A

pe Suees Pts fSups/liode Fosition
vg(RNS)  dSdnsec(Auto) 18k MAKH 8-degs 1

FCC Part15C 56Hz UNIT RSE.TST 30815 26 Jun 2615

HIGH CHANNEL VERTICAL

Rev 3.5 26 fpr 2616

HKUL Fremont,5m Chamber B

15 Sep 20816 18:49:26

Pro ject Number: 11421854

185

g5

Client:5ongle
Config:ZUT w/ AC Adapter
Mode: 111 HT48 5678MHz

Tested oy:39316 CX

Rodioted Emissions 3-Meters

Peak Limit (dBulU/m2

UNIT Non-Restricted CHBUU/m)

CdBul/m?

Avg Limit (dBulU/m)

Fregquency (GHz)

18

Rangs (6Hz) REU/EU  Ref/ftkn  Jet/fvg Tope Suzep

Ptz #Sups/Mode  Position Range (BHz) FBU/UBM Tef/htin  Det/Avg Ty

Pts  #5ups/Mode  FPositian

P Sucea

FCC Part15C 56Hz UNIT REE.TST 3@915 26 Jun 2@15
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricte Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.261 51.65 PK-U 7 -32.9 52.45 - - 74 -21.55 - - 266 303 H
*4.268 43.37 ADR 7 -33 44.07 54 -9.93 - - - - 266 303 H
2 *4.945 55.47 PK-U .9 -31.7 57.67 - - 74 -16.33 - - 256 297 H
*4.946 47.86 ADR .9 -31.7 50.06 54 -3.94 - - - - 256 297 H
3 *4.976 48.1 PK-U 34 -30.8 51.3 - - 74 -22.7 - - 158 102 Vv
*4.967 39.69 ADR 34 -31.1 42.59 54 -11.41 - - - - 158 102 v
4 7.56 43.94 PK-U 35.7 -29.2 50.44 - - 74 -23.56 - - 194 115 H
*7.56 38.45 ADR 35.7 -29.2 44.95 54 -9.05 - - - - 194 115 H
6 17.018 39.09 PK-U a7 -23.2 57.59 - - - - 68.2 -10.61 179 111 v
5 17.029 39.64 PK-U 417 -23.3 58.04 - - - - 68.2 -10.16 156 109 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.14. 11n HT40 STRADDLE CHANNEL 142 HAR. AND SPUR. EMISSIONS

LOW CHANNEL HORIZONTAL
;UL Fremont,5m Chamber B 15 Sep 20816 19:44.18
Rodioted Emissions 3-Meters

15 Project Number: 11421854

Client:Google
Config:EUT w/ AC Adapter
Mode:Tin HT48 5718MHz
95 Tested| by:39316 CX

N

85

dBuU/m)

75

65

CdBul/m)

|
vg Limit CdBuU/m) |

55

35

m-www*lrw ol

Frequency (GHz)

Range (GHz) REL/ VBl Ref/Attn  Det/fvg Tupe
(i) 1MC-6dB)/ 3k 87/8 PERK/Pur Avg(RMS

s #Sups/Mode Position Ronge (GHz) REW/VB Ref/Atin Det/Avg Type Sueep Pts  #Supe/Mode Position
1 Bl 7/ g Sémsec (Auto! 1 MAX B-360degs | 5:6.15-18 1M(-6lB) /38K o) PEAK/Pur Avg (Rl AXH 2
HE-6dlB)/ 38k 187/18 PEAK/Pur Avg(RUS nsec(Auto B MAKH 8-36dege

1:1- clhuta) 1k - 3Bdegs
3:5.88-6.15

FCC Port15C 56Hz UNIT RSE.TST 36315 26 Jun 2815 Rev 9.5 26 Apr 2016

LOW CHANNEL VERTICAL
:UL Fremont,5m Chamber B 15 Sep 28016 19:44:18

Rodioted Emissions 3-Meters

195 Project Nunber ;11421854

ient:Google
Config:EUT w/ AC Adapter
Mode:Tin HT48 5718MHz
95 Tested by:39316 CX

N

a5

Peak Limit (dBuU/ml

75

UNII Non-Restrictec

65

C(dBuU/m)

Avg Limit (dBuU/m)
55

45

35

Frequency (GHz)

Range (GHz) RBLI/ VBl Ref/Attn  Det/Avg Tupe e Pts  #5ups/Mode Position Range (6Hz) RBU/UB Ref/Atin Det/Avg Tupe ey = #Sups/liode FPosition

FCC Part15C S5GHz UNII RSE.TST 38315 26 Jun 2815 Rev 9.5 26 Apr 2016
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Corrected Avg Limit Margin Peak Limit PK UNII Non- PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuVim) (dB) (dBuVim) Margin Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.288 49.34 PK-U 33.7 -33 50.04 - - 74 -23.96 - - 267 108 H
*4.298 40.9 ADR 33.7 -33 416 54 -12.4 - - - - 267 108 H
2 *4.981 53.69 PK-U 34 -30.6 57.09 - - 74 -16.91 - - 257 290 H
*4.98 46.26 ADR 34 -30.6 49.66 54 -4.34 - - - - 257 290 H
3 *4.991 46.87 PK-U 34 -30.3 50.57 - - 74 -23.43 - - 29 226 Vv
*4.991 38 ADR 34 -30.3 a7 54 -12.3 - - - - 29 226 Vv
4 7.613 42.72 PK-U 35.7 -30 48.42 - - 74 -25.58 - - 195 104 H
*7.613 36.7 ADR 35.7 -30 424 54 -11.6 - - - - 195 104 H
5 17.116 38.06 PK-U 415 -23.5 56.06 - - - - 68.2 -12.14 151 101 H
6 17.147 37.98 PK-U 414 -23 56.38 - - - - 68.2 -11.82 184 102 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2

EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

9.1.15. 11ac VHT80 MODE IN THE 5.6GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

:UL Fremont,5m Chomber B

14 Sep 2016 14:51:08

12

115

185

g5

Bondedge

Project Number:i1421854
Client:Google

ConfigEUT w/ £C Adapter
Mode: 11ac UHTBE 553@MHz
Tested by:3769S CS

85

it (dBulU/m

75

~

£
~
>

B}
m
o
=

G5

Limit CdBu

2

55

45

] ey

ot

L

ool
e

Fre

17 .5MHz/
quency (GHz)

5,825

Range (6Hz)
1:5.35-5 525

REL/VBU
TMC-6dB) /M

Ref/ftzn  Det/Av

g Tupe Sueep Pis
189/12 PEAK/Pur Avg(RMS)  Insec(Auto)  BOEI

Faups/Hode

Pos.
HAXH 265

ition Rorge (6Hz)
degs 112 | 2:5.35-5.525

RBL/UBL
ME-6eBI /3¢

Ref/fttn  Det/fvg Type Sueep Pts  4oupo/Mode  Fosition
189/12 AUER/Pur hvglRMS)  Tnsec(fuo)  8BE1  1BETAUG 265 degs 112 cm

ondEdge 5. 358-5.4706Hz

15 487 - H.TST 38915 28 Dec 2815

Rev 9.5 26 Ap~

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *5.452 46.95 Pk 34.5 -20.6 60.85 - - 74 -13.15 265 112 H
6 * 5457 36.52 RMS 34.5 -20.8 50.22 54 -3.78 - - 265 112 H
1 *5.46 46.38 Pk 345 -21 59.88 - - 74 -14.12 265 112 H
5 *5.46 35.31 RMS 34.5 -21 48.81 54 -5.19 - - 265 112 H
4 5.467 46.96 Pk 34.5 -20.9 60.56 - - 68.2 -7.64 265 112 H
3 5.47 46.17 Pk 34.5 -20.9 59.77 68.2 -8.43 265 112 H
7 5.47 35.39 RMS 34.5 -20.9 48.99 - - 265 112 H
8 5.47 37.12 RMS 34.5 -20.8 50.82 265 112 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

UL Fremont,5m Chamber B 14 Sep 20816 14:59:47

12

Bondedge

Project Number: 11421854

Client:Google

Config:EUT w/ AC Adapter
Mode: 1 1ac UHTBE 5538MHz

Tested by:3769¢ CS

it (dBul/m

£
~
>

3
m
o
oy

Limit (dBu

5.35 17 .EMHz/
Frequency (GHz)

Range (6Hz) RBU/UBL  Ref/fbn Det/fvg Tupe Sneep Pis  #ups/fode Position Ronge (6Hz) RBUABH  Ref/Attn  Det/fvg Type

ondEdge 5. 356-5.4786Hz 15 4@7 - U.T5T 3@915 28 Dec 2615 Rev 9.5 26 Ap~ 2616

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *5.46 38.64 Pk 34.5 -21 52.14 - - 74 -21.86 146 379 \
2 *5.354 39.78 Pk 34.5 -20.2 54.08 - - 74 -19.92 146 379 \
5 *5.46 29.45 RMS 34.5 -21 42.95 54 -11.05 - - 146 379 \
6 *5.388 29.88 RMS 34.5 -20.3 44.08 54 -9.92 - - 146 379 \
4 5.466 40.34 Pk 34.5 -20.9 53.94 - - 68.2 -14.26 146 379 \
8 5.469 31.08 RMS 34.5 -20.7 44.88 - - - - 146 379 \
3 5.47 38.12 Pk 345 -20.9 51.72 - - 68.2 -16.48 146 379 \
7 5.47 29.82 RMS 34.5 -20.9 43.42 - - - 146 379 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,Sm Chomber B

15 Sep 2816 22:49:25

N

Project Number: 11421854

185

g5

Client:Google
Config:EUT w/ FC Adopter
Mode:Tlac UHTBE 5538MHz

Tested by:3931€ CX

Rodioted Emissicns 3-Meters

Peak Linit CdBuU/m)

UNIT Non-Restricted (d3ul/m)

CdBul/m3

Avg Limit (dBul/m)

1

o

PR U

Q
WNWMWWl
wid

Frequency (GHz)

14

REW/UBU
1H(-6dB) /3k
1M(-6aB) /3fk

Ref/tzn  Det/Avg Type
87/0 PEAK/Pur AvglRIS)
187/18 PEAK/Pur AvgCRHS)

Range (6i1z) Sua
5.8 futo
futo

11
3:3.86-6 15

RBUW/UBL

Pts  #ups/fode Position
M6 /30k

BAdl  HAKH B-3b0ckgs H
5aA1 MAKH B-36Bckgs H

Raf/Attn  Det/Avg Type

Ronge (6z)
6.15718 31/8

5

P P
PERK/Fur hvg(RMS Aute

Sueey Pt #3ups/Mode  Fosition
o Bk

I HHH E-368deye H

. TST 38915 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2HIE

RUL Fremont,5m Chomber B

15 Sep 2816 22:49:25

N

185

Project Number:11421854

Client:Google
Config:EUT w/ FC Adapter
Made: 1 1ac UHTBE 553BMHz

g5

Tested by:3931€ CX

Rodioted Emissicns 3-Meters

85

Peak Linit (dBuU/m)
71:

UNIT Non-Restricted (d3ul/m)

65

(dBulU/m3

Avg Limit (dBul/m)

55

45

35

Freqguency (GHz)

14

Ronge (6z) RBU/UBL  Ref/flin Det/fvg Type Sweep

Pls toups/fode Position Ronge (6Hz) REUABH  Ref/Attn  Det/fivg Type

Sueep Pte faupe/fode Fosition

. TST 38915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricte Margin (Degs) (cm)
(dBuv) (dBuVim) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

2 *4.864 49.75 PK-U 33. -31.8 51.75 - - 74 -22.25 - - 57 0! H
*4.865 40.4 ADR 33. -31.8 424 54 -11.6 - - - - 57 0. H
3 14 47.65 PK-U 28. -35 41.55 - - 74 -32.45 - - 42 0 i
14 43.12 ADR 28. -35 37.02 54 -16.98 - - - - 42 0 Vv
1 1.91 50.31 PK-U 30.9 -34.1 47.11 - - - - 68.2 -21.09 131 138 H
4 1.912 43.33 PK-U 30.9 -34.1 40.13 - - - - 68.2 -28.07 261 105 Vv
5 16.62 35.47 PK-U 418 -23.5 53.77 - - - - 68.2 -14.43 239 214 H
6 16.621 37.66 PK-U 418 -23.5 55.96 - - - - 68.2 -12.24 152 101 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

16 Sep 2B16 088:59:40

185

Project Numser: 11421854

Client:Gongle
Config:EUT »/ AC Adopter
Mode: loc UATBE 5618MHz

g5

35

Tested by: 37699 C3

Rodioted Emissions 3-Meters

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

|

a5

?

™ ul‘jq”ufnﬂ‘“*h*d
e W

BKW«WW

Freguency (GHz)

Range (BHz)
1:1-5,68
3i5.88-6,15

PBU/VBU
1M(-6dB)/ 3Bk
TM(-6dB) /3

Ref/Atin  Dex/fvg Type
§7/8  PEAK/Pur Dug(RIS)
1BT/1E PEAK/Pur Avg(RIS)

Sueep
156msec (uto)
dnseo(futo) 5081 HMH

18

Pto foups/liode Fosition fange (62>
6001 HAIH 0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

16 Sep 2B16  ©8:59:40

Project Numoer: 11421854

185

g5

Client:Boogle
Config:EUT 4/ AC Adepter
Mode: T1ac UT8E 561BMHz

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

Frequency (GHz)

19

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  #oupe/liode  Position Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe

Sueep Pt HGupefiiode  Fesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AFT120 AmpICbIFit/Pad Corrected Avg Margin Peak PK UNIl PK ‘Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.878 58.31 PK-U 34 -34.2 58.11 - - 74 -15.89 - - 109 130 H
*4.877 49.87 ADR 34 -34.2 49.67 54 -4.33 - - - - 109 130 H
6 *4.888 52.33 PK-U 34 -34 52.33 - - 74 -21.67 - - 13 108 Vv
*4.932 43.11 ADR 34 -33.4 43.71 54 -10.29 - - - - 13 108 Vv
2 *7.48 48.58 PK-U 35.7 -31.5 52.78 - - 74 -21.22 - - 9 102 H
*7.48 45.21 ADR 35.7 -31.5 49.41 54 -4.59 - - - - 9 102 H
5 6.338 46.08 PK-U 35.5 -32.2 49.38 - - - - 68.2 -18.82 37 132 H
3 16.819 40.08 PK-U 414 -23.3 58.18 - - - - 68.2 -10.02 85 115 H
4 16.85 39.61 PK-U 414 -23.6 57.41 - - - - 68.2 -10.79 89 113 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

9.1.16. 11ac VHT80 STRADDLE CHANNEL 138 HAR. AND SPUR.

EMISSIONS

LOW CHANNEL HORIZONTAL

H:UL Frzmont - Chamber H

1€ S=p 2A16  69:47:09

185

Rodioted Emissions 3-Meters
Project N 11421£54

g5

Client:Gocgle
ConfigiEUT 4/ AC Adoptsr
Hode: 1{cc U4T83 E630MH2

35

Testedf|by:37699 (S

Feak Linit (dBUU/m>

75

UNIT Non-Restricted (dBul/m3

65

CdBuls/m)

Fvg Lim t CdBud/m)
55

45

35

25

‘8

Frecuency (GHz)

RaUAUB ReF/Atin  Det/fvg Tipe

¥ (-5dE) /3 87/8 PEAK/Pur RBvgRNS)  1%6meec(futo) GAB1  MAXH
(=58 /38k 197118 PEAK/Pur AugRNS)  4insecifuto) 5031 MAKH

Pts  Fups/fiode  Fosition Range () RMABI  Ref/fitn  Det/fvg Tepe uees
0-3dgs | 5i6.15713 N5 /38s 81/ PERK/ur Fvg(RHS)  4Bdmseshuto) 1B MK 0360k H

B-3fdkgs

Pls #5ips/Made  Position

FCC Part15C 5GHz UNIT RSE.TST 38915 26 Jun 2815

LOW CHANNEL VERTICAL
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

1 *4.955 4.0 PK-U 34 4 >4.61 - - 74 -19.39 - - 0 17 H
5.006 45.9 ADR 34.1 -33.3 46.76 54 -7.24 - - 0 17 H
5 *4.288 49.3 PK-U 33.4 1 47.61 - - 74 -26.39 4 33 H
4.301 411 ADR 33.4 -35.2 9.31 54 -14.69 - - 4 33 H
6 *5.01 50.29 PK-U 34.1 -33.3 51.09 - - 74 -22.91 19 101 Vv
*5.012 41.81 ADR 34.1 -33.3 42.61 54 -11.39 - - 19 101 Vv
2 *7.587 44.41 PK-U 35.7 -31.1 49.01 - - 74 -24.99 8 101 H
*7.587 40.01 ADR 35.7 -31.1 44.61 54 -9.39 - - - - 8 101 H
3 17.056 39.56 PK-U 411 -23.2 57.46 - - - - 68.2 -10.74 22 1 H
4 17.059 38.13 PK-U 41.1 -23.1 56.13 - - - - 68.2 -12.07 161 102 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.17. 11a MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

SQUL Fremont - Chamb=r H 12 Sep 2016 11:29:34

Bondedge

Project Numoer;: 11428154
65 Client:Google
Config:EUT / AC Adopter
Made: 1o 5745MHz

o0 Tested by:37639 CS
3!:
20

S

EIRP
7
‘-:\{

/

-1 i
Peak Limit C(dBm) /

-25

5 M
74@W'ﬂ”m:l 1Al "vAv ly“ m M,ﬂﬂm_mkw rl‘“ 'M.'m" " mulv.“m M i “mmvmh .VW T A m‘m, WWWMM

-55
5.625 1 3VHz/ 5.755
Frequency (GHz)
Range (GHz) PEWWBH  Ref/Atin  De=/fivg Tupe Suezp Pbs  $Sups/flods  Position
1:5.625-5.75  IMCRBI/M 2/12 PEAK/Par Avg(RUS)  lnsec(fute) 8001 MAXH 98 degs H
ondedge 5.625-5.7556Hz 15_487 EIRP - H.TST 38915 26 Apr 2816 Rev 9.5 26 Ap-~ 2016
Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz2) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.644 -66.71 Pk 34.7 -15.3 11.8 -35.51 -27 -8.51 98 176 H
1 5.725 -69.46 Pk 34.9 -15.1 11.8 -37.86 26.97 -64.83 98 176 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

UL Fremont - Chamb=r H

80
Bondedge

Project Numoer: 11420154
65 Client:Google

Config EUT 4/ AC Adopter
Mode: 110 5745MH=

Tested byi37609 CS

50

35

Peak Limit (dBm)

2
o

5.625 1 3VHz/
Freguency (GHz)

Range (GHz) FEU/BU  Ref/Atin  De-/fvg Tupe Sueep Pts  #5ups/lode  Position

ondedge 5.625-5. 7556GHz 15 487 EIRP - U, TST 38915 26 Apr 2816 Rev 9.5 206 Ap-~ 2016

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fltr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.635 -66.97 Pk 34.7 -15.3 11.8 -35.77 -27 -8.77 31 364 \4
1 5.725 -70.87 Pk 34.9 -15.1 11.8 -39.27 26.97 -66.24 31 364 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

UL Fremont - Chamb=r H

80
Bondedge

= Project Numoer:11420154
& Client:Google
Config:EUT u/ AC Adopter
Made: 1o 5825MHz

58 Tested by:37699 CS

35

it CdBm)

AN [
Wil o

20MHz/
Frequency (GHz)

Range (6Hz) FBU/BU  Ref/Attn De-/fvg Tupe Sucep Pte 45upo/fiode  Poci
1:5.84 HC-BB)/H 212 PERK/Par Pug@RUS)  fnsec(hute) 801 WAYH 4

tio

3 H

ondedge 5.858-66Hz 15 487 EIRP - H.TST 363815 26 Apr 2016 Rev 9.5 26 Ap~ 2016

Marker Frequency Meter Det AF T120 Amp/Cbl/Fltr/P Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) ad (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -61.48 Pk 35 -14.8 11.8 -29.48 26.94 -56.42 29 112 H
2 5.961 -66.19 Pk 35.3 -14.5 11.8 -33.59 -27 -6.59 29 112 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

UL Fremont - Chamb=r H

80
Bondedge

Project Numoer: 11420154
65 Client:Google

Config EUT »/ AC Adopter
Mode: 110 5825MH=
50 Tested byi37609 CS

35

it CdBm)

2
3

28VHz/
Freguency (GHz)

Range (BHz) FEU/BU  Ref/Atin  De-/fvg Tupe Sueep Pts  #5ups/lode  Position

ondedge 5.8508-66Hz 15 487 EIRP - U.TST 38915 26 Apr 2816 Rev 9.5 206 Ap-~ 2016

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/P Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -71 Pk 35 -14.8 11.8 -39 26.94 -65.94 219 233 \
2 5.994 -67.4 Pk 35.4 -14.4 11.8 -34.6 -27 -7.6 219 233 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL Fremont - Chamb=r H

12 Sep 2816 18:32:04

Project Numoer: 11428154

185

g5

Client:Google
Config:EUT 4/ AC Adapter
Mode: Tha 5745MHz

Tested [by: 37693 CS

Radiated Emissions 3-Meters

Peak Limit (dBul/m)

UNIT Non-Restricted (d

CdBul)/m32

Avg —imit (dBul/ml

I |
il b

o

Freqguency (GHz)

19

Range (GHz) PBLI/UBL
115,88 TM(-6aB)/ 3k 87/8
3:5.88-6.15 TM(-6dB)/ 38k 18i/1e

Ref/ftin  De-/fvg Tupe
PERK/Fir Frg (RIE)
PERK/Pur P (RIS)

Sweey Pts 4Sups/lode  Position
156mees (futo) 6081 MAXH
4lnsec(huto) 5681 MAKH

Range (6Hz) REL/UBLI Ref/fttn  Det/fvg Tipe
B-d6fdegs H 5:6,15-18

B-3E0dege H

o Suesp Pl
WN-EB)/30s 1/ PEAK/Pir FrgRHS)  45mcecthula) 18k MK

Tops/licde  Pesition
0-360dsgs 1

FCC Port152 5GHz UNIT RSE.TST 3@315 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2016

HKUL Fremont - Chamb=r H

12 Sep 2B16 18:32:04

185

Project Numoer:11428154

Client:Gongle
ConfigiEUT »/ AC Adopter
Mode: 1o 5745MHz

g5

35

Tested by:37693 CS

Rodioted Emissions 3-Meters

Peak Limit CdBulU/m)
75

UNIT Non-Restricted (dBul/mJ

CdBuU/m3

Avg —imit (dBul/m]

Frequency (GHz)

Ronge (EHz) FRU/BL  Ref/Attn  De-/fug Tupe

Pte foupe/liode Pasition Range (6Hz> REUVEN  Ref/Atbn Detffvg Tupe

Pis #Gwps/Mode  Pesition

FCC Part15Z 5GFz UNIT RSE.TST 3B315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker

Meter

requency Det AF T120 AmpICbIFitr/Pad Corrected Avg Margin Peak PK UNIT PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.316 48.78 PK-U 3. -35.. 46. - - 74 -27.02 - - 3 05 H
*4.317 40.12 ADR 3. -35.. 38. 54 -15.68 - - 3 05 H
2 5.019 54.26 PK-U 4. -33.. 55. - - 74 18.84 4 08 H
5.019 46.44 ADR 4. -33.] 47.34 54 -6.66 - - 4 08 H
4 7.66 41.89 PK-U 35.8 -31.1 46.59 - - 74 -27.41 356 101 H
7.66 35.27 ADR 35.8 -31.1 39.97 54 -14.03 - - - - 356 101 H
3 6.47 44.15 PK-U 35.7 -32.1 47.75 - - 68.2 -20.45 45 103 H
6 17.231 41.36 PK-U 40.8 -24.7 57.46 68.2 -10.74 83 108 Vv
5 17.236 42.08 PK-U 40.8 -24.8 58.08 - 68.2 -10.12 343 101 H

* - indicates frequency in CFR47 Pt 15/ 1C RSS
PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16

14:20:46

185

Rodioted Emissions 3-Meters

Project Numser: 11428154

Client:Gongle
Config:FUT o/ AC Adopter
Mode: 11p 5735MHz

g5

35

Tested jpy: 37699 C3

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

35

b il

1@
Freguency (GHz)

Range (BHz) FBU/BU  Ref/Atin De-/fvg Tupe
1:1-5,68 N-6B)/3B  87/8  PEAK/Pur Png(RI)
3i5.88-6,15 1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep Pts #oupsiliode  Position
{56nsec(futa) 6081 MAXH
4lnzec(futo) 5001 MAKH

fange (62>
0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16

14:208: 46

Rodioted Emissions 3-Meters
Project Numoer: 11428154

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5735MHz

Tested by:37693 CS

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

18
Frequency (GHz)

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  4Sups/Mode  Position

Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe Sueep

Pts  #Sups/Mods  Pesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)

3 .069 4.43 PK-U 4. -31. 57.03 - - 74 -16.97 - - 86 27 H
.054 46.07 ADR 4. -32.. 47.87 54 -6.13 - - - - 86 27 H

1 .857 49.32 PK-U X -35.1 47.52 - - 74 -26.48 - - 78 38 H
*3.857 39.9 ADR K -35.f 38.1 54 -15.9 - - - - 78 38 H

2 *4.346 55.3 PK-U 33.6 -35.2 53.7 - - 74 -20.3 - - 90 136 H
*4.346 47.42 ADR 33.6 -35.2 45.82 54 -8.18 - - - - 90 136 H

4 7.224 47.94 PK-U 35.7 -317 51.94 - - - - 68.2 -16.26 87 106 H
6 17.347 41.7 PK-U 40.6 -245 57.8 - - - - 68.2 -10.4 80 106 Vv
5 17.352 43.56 PK-U 40.6 -24.6 59.56 68.2 -8.64 95 103 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average

Page 147 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

Hl:UL Fremont - Chamb=r H

12 Sep 2B16

13:31: 11

185

Rodioted Emissions 3-Meters

Project Numser: 11428154

Client:Gongle
Config:EUT o/ AC Adopter
Mode: 114 5825MHz

g5

35

Tested by: 37699 C3

Peak Limit CdBuU/m)
75

UNIT Non-Restricted (dBuU/ml

65

CdBul/m3

Avg —imit (dBul/m]
55

a5

= }‘\
3 [T

1@
Freguency (GHz)

Range (BHz) FBU/BU  Ref/Atin De-/fvg Tupe
1:1-5,68 N-6B)/3B  87/8  PEAK/Pur Png(RI)
3i5.88-6,15 1N-6oB)/3Bk  1BT/1E PEAK/Pur Avg(RIS)

Sueep Pts #oupsiliode  Position
{56nsec(futa) 6081 MAXH
4lnzec(futo) 5001 MAKH

fange (62>
0-360degs H | 5:6.15-18
#-60dogo 1

REW/ VB Ref/fttn  Det/fivg Ty
M(-6dB)/30< §1/8

wpe Sucep Pis
PEAL/Pur Pug(RMS)  45tnsec(futo) 1B MKH

Hps/liode Pesition
0-368degs H

FCC Part157 5GHz UNII RSE.TST 38315 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 206 Ap-~ 2016

HKUL Fremont - Chambsr H

12 Sep 2B16

13:31: 11

Rodioted Emissions 3-Meters
Project Numoer: 11428154

185

g5

Client:Google
ConfigiEUT 4/ AC Adapter
Mode:T1a 5825MHz

Tested by:37693 CS

Peak Limit CdBul/m)

UNIT Non-Restricted (dBuU/ml

CdBul/m3

Avg —imit (dBul/m)

18
Frequency (GHz)

Range (6Hz) FBU/BH  Ref/Attn  De-/fvg Tope Susep

Pts  4Sups/Mode  Position

Rarge (GH) REU/BU  Ref/fttn Det/Avg Tipe Sueep

Pts  #Sups/Mods  Pesition

FCC Port152 5Gkz UNIT RSE.TST 3@315 26 Jun 2815
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) eadi (dB/m) (dB) Reading Limit (dB) Limit Margin on-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.88: 52.64 PK-U 7 -35.6 0.74 - - 74 -23.26 - - 83 02 H
*3.88: 42.36 ADR 7 -35.6 40.46 54 -13.54 - - 83 02 H
2 *4.37: 4.02 PK-U 7 -35 2.72 - - 74 -21.28 82 00 H
*4.37 46.14 ADR 7 -35 44.84 54 -9.16 - - 82 00 H
3 *5.095 41.97 PK-U 34.1 -16.5 59.57 - - 74 -14.43 80 100 H
*5.104 32.23 ADR 341 -16.5 49.83 54 -4.17 - - 80 100 H
6 7.284 43.32 PK-U 35.7 -31.3 47.72 - - 74 -26.28 94 124 H
*7.278 34.49 ADR 35.7 -31.4 38.79 54 -15.21 - - - - 94 124 H
4 17.474 41.2 PK-U 40.5 -23.7 58 - - 68.2 -10.2 95 104 H
5 17.482 38.62 PK-U 40.5 -23.9 55.22 68.2 -12.98 76 101 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.18. 11n HT20 MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

SQUL Fremont - Chamb=r H 12 Sep 2016 23:54: 41

Bondedge

Project Numoer;: 11421854
65 Client:Google
Config:EUT s/ AC Adopter
Made: 11n HT28 5745MHz

=50 Tested by:33316 CX
3!:
20
'/
o
o =% e
-18
Peak Limit C(dBm) )/
,21: }
- Ll
_ g e
,5':
5.625 1 3VHz/ 5.755
Frequency (GHz)
Range (GHz) PEWWBH  Ref/Atin  De=/fivg Tupe Suezp Pts  $Sups/flods  Position
1:5.625-5.75  IMCRBI/M 2/12 PEAK/Par Avg(RUS)  lnsec(fute) 8001 MAXH 113 degs H
ondedge 5.625-5.7556Hz 15_487 EIRP - H.TST 38915 26 Apr 2816 Rev 9.5 26 Ap-~ 2016
Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz2) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.637 -66.69 Pk 34.7 -15.3 11.8 -35.49 -27 -8.49 113 124 H
1 5.725 -67.2 Pk 34.9 -15.1 11.8 -35.6 26.97 -62.57 113 124 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

UL Fremont - Chamb=r H 12 Sep 2016 23:59:20

80
Bondedge

- Project Numoer: 11421054
6 Client:Google

Config EUT o/ AC Adopter
Mode: 11n HT28 5745MHz
50 Tested byi33316 CX

35

Peak Limit (dBm)

2
o

5.625 1 3VHz/
Freguency (GHz)

Range (GHz) FEU/BU  Ref/Atin  De-/fvg Tupe Sueep Pts #5ups/lode  Position

ondedge 5.625-5. 7556GHz 15 487 EIRP - U, TST 38915 26 Apr 2816 Rev 9.5 206 Ap-~ 2016

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fltr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.647 -66.32 Pk 34.7 -15.3 11.8 -35.12 -27 -8.12 268 157 \4
1 5.725 -69.15 Pk 34.9 -15.1 11.8 -37.55 26.97 -64.52 268 157 \

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

UL Fremont - Chamb=r H 13 Sep 2816 000548

80
Bondedge

= Project Numoer:11421854
6 Client:Google
Config:EUT u/ AC Adopter
Mode: T1n HT28 5825MHz
50 Tested by:33316 CX

35

it CdBm)

2

ot bk ot sl i kit el
sk b el

20MHz/
Frequency (GHz)

Range (6Hz) FBU/BU  Ref/Attn De-/fvg Tupe Sucep Pte #5upe/liode  Position
1:5.84 HC-BB)/H 212 PERK/Par Pug@RUS)  fnsec(hute) 801 WAYH 6 degs 4

ondedge 5.858-66Hz 15 487 EIRP - H.TST 363815 26 Apr 2016 Rev 9.5 26 Ap~ 2016

Marker Frequency Meter Det AF T120 (dB/m) Amp/Cbl/Fitr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -68.76 Pk 35 -14.8 11.8 -36.76 26.94 -63.7 0 118 H
2 5.997 -67.3 Pk 35.4 -14.3 11.8 -34.4 -27 -7.4 0 118 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

UL Fremont - Chamb=r H 13 Sep 2016 Bp:18:52

80
Bondedge

- Project Numoer: 11421054
6 Client:Google

Config EUT o/ AC Adopter
Mode: 11n HT28 5825MHz
50 Tested byi33316 CX

35

it CdBm)

Hz/
Freguency (GHz)

Range (BHz) FEU/BU  Ref/Atin  De-/fvg Tupe Sueep Pts  #5ups/lode  Position

ondedge 5.8508-66Hz 15 487 EIRP - U.TST 38915 26 Apr 2816 Rev 9.5 206 Ap-~ 2016

Marker Frequency Meter Det AF T120 Amp/Cbl/Fitr/P Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -69.23 Pk 35 -14.8 11.8 -37.23 26.94 -64.17 43 188 \
2 5.942 -66.08 Pk 35.2 -14.5 11.8 -33.58 -27 -6.58 43 188 \

Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

;UL Fremont,5m Chamber B

13 Sep 20816 18:01:38

11

Radioted Emissions
Pro ject Number: 11421854

165

g5

Client:songle
Config:ZUT w/ AC Adapter
Mode:T{n HT2@, 5745MHz

Tested foy: 39316 CX

3-Meters

Feak Limit (dBuU/m2

UNIT Non-Restricted CdBul/m)

CdBul/m)

Avg Limit CcBulU/ml

1

.M.M

s

(T
S

A
Wv #

Frequency (GHz2

18 18

Rangs (6Hz)
1:1-5.88
3:5.088-6.15

REU/VEL
1H(-6dB)/ 38k
1M(-6dB)/ 30k

Ref/fttn  Jet/fvg Tupe
87/8  EAK/Pur AugiRIS)
18718 EAK/Pur Avg(RMS)

Suzep Pte
{56msec (futo) EBBI
4inseclAuto) 5081

FBU/UBW
TH-6dBY/ Bk

ef/Btin Dot/ v

HupsMode  Position
87/8

HAXH B-3Fldegs
MesH -360degs

Ronge (GHz)

5:6.15-18 PEAK/Pur

g Ty

te $5ups/liode Position

pe Suees P
Bug(RNS)  45dmsesCfuto) 18k MAKH 0-Fddegs 4

FCC Part15C 56Hz UNIT RSE.TST 34915 26 Jun 2615

LOW CHANNEL VERTICAL

Rev 9.5 26 fApr 2616

:UL Fremont,5m Chamber B

13 Sep 20816 18:01:38

B

185

Radioted Emissions

Project Number: 11421854

Client:5oogle
Config:ZUT w/ AC Adopter
Mode:T1~ HT2B, 5745MHz

95

85

Tested oy:39316 CX

3-Meters

Peak Limit (dBuU/m2
7!?

UNIT Non-Restricted CdBul/m)

CdBulU/mJ

Avg Limit (dBuU/m]

Frequency (GHz)

18

Range (6Hz) REU/EU  Ref/ftbn Jet/fvg Tpe

Pts  #Sups/Mode Position Range (GHz) FBU/UBW

2ef/tin Det/fug Tupe

Pts  #Sups/Mode  Position

FCC Part15C 5GHz UNIT REE.TST 30915 26 Jun 2615
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
2 * 5.02! 53.21 PK-U 4.1 -30.1 57.21 - - 74 -16.79 - - 258 28 H
*5.01 45.82 ADR 4.1 -30.2 49.72 54 -4.28 - - - - 258 28 H
1 *4.30: 48.73 PK-U 3.7 -33 49.43 - - 74 -24.57 - - 260 06 H
*4.31 40.27 ADR 3.7 -32.8 41.17 54 -12.83 - - - - 260 06 H
3 *5.03 47.08 PK-U 34.1 -30 51.18 - - 74 -22.82 - - 51 239 Vv
*5.035 38.95 ADR 34.1 -29.9 43.15 54 -10.85 - - - - 51 239 v
4 *7.66 43.7 PK-U 35.7 -30.2 49.2 - - 74 -24.8 - - 194 111 H
*7.66 35.9 ADR 35.7 -30.2 414 54 -12.6 - - - - 194 111 H
5 17.233 37.51 PK-U 41.3 -23.2 55.61 - - - - 68.2 -12.59 184 109 H
6 17.24 37.1 PK-U 41.3 -23.2 55.2 - - - - 68.2 -13 245 102 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

MID CHANNEL HORIZONTAL

H;UL Fremont,5m Chamber B

13 Sep 20816 18:56:27

185

Project Number: 11421854

Client:3oogle
Config:FUT w/ AC Adopter
Mode: T} HT28, 5785MHz

g5

a5

Tested |[oy: 39316 CX

Roadioted Emissions 3-Meters

Peak Limit (dBul/m2
75

UNIT Non-Restricted CdBuU/m)

65

CdBulJ/m?

Avg Limit (dBul/m)
55

45

35

|
A
ki

L Ll

Fbequemcg (GH=z>

12 18

Range (6Hz)
1:1-5.08
3:5.08-6.15

RBU/VEL
TM(-6dB)/ 38k
1M(-BdB)/ 30k

Ref/fttn  Jet/Avg Tupe
87/8  CEAK/Pur AugiRI)
187/18 EAK/Fur Aug(RIS)

Suzep
156nzec (Auto) 6201
dlnsectAuts) 5001

FBU/VBW

Pts  #Sups/Mode Position
TH{-6dB)/ 3k

HAXH B-Ibldegs.
MAXH B-360dege

Renge (6Hz)
5.6.15-18

Tef/fttn Det/fvg Ty
8/8  PEAK/Pur A

pe Suees Pts fSups/liode Fosition
vg(RNS)  dSdnsec(Auto) 18k MAKH 8-degs 1

FCC Part15C 56Hz UNIT RSE.TST 30815 26 Jun 2615

MID CHANNEL VERTICAL

Rev 3.5 26 fpr 2616

HKUL Fremont,5m Chamber B

13 Sep 20816 18:56:27

Pro ject Number: 11421854

185

g5

Client:5ongle
Config:ZUT w/ AC Adapter
Mode: 11~ HT28, 5785MHz

Tested oy:39316 CX

Rodioted Emissions 3-Meters

Peak Limit (dBulU/m2

UNIT Non-Restricted CHBUU/m)

CdBul/m?

Avg Limit (dBulU/m)

Fregquency (GHz)

18

Rangs (6Hz) REU/EU  Ref/ftkn  Jet/fvg Tope Suzep

Ptz #Sups/Mode  Position Range (BHz) FBU/UBM Tef/htin  Det/Avg Ty

Pts  #5ups/Mode  FPositian

P Sucea

FCC Part15C 56Hz UNIT REE.TST 3@915 26 Jun 2@15
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
3 5.07 0.59 PK-U 4.1 -29.. 55.4 - - 74 -18.51 - - 261 02 H
*5.054 4211 ADR 4.1 -29.! 46. 54 -7.69 - - - - 261 02 H
2 *3.857 2.04 PK-U .4 -33. 52. - - 74 -21.66 - - 273 39 H
*3.857 9.57 ADR .4 -33. 39.87 54 -14.13 - - - - 273 39 H
4 3.853 45.4 PK-U 334 -33.2 45.6 - - 74 -28.4 - - 213 351 Vv
*3.857 34.3 ADR 334 -33.1 34.6 54 -19.4 - - - - 213 351 Vv
6 *7.713 43 PK-U 35.8 -29.7 49.1 - - 74 -24.9 - - 189 111 H
*7.713 36.56 ADR 35.8 -29.7 42.66 54 -11.34 - - - - 189 111 H
1 1.923 41.48 PK-U 31 -34.1 38.38 - - - - 68.2 -29.82 0 296 H
5 6.5 45.32 PK-U 35.6 -315 49.42 - - - - 68.2 -18.78 215 111 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

H;UL Fremont,5m Chamber B

13 Sep 20816 19:57:83

185

Project Number: 11421854

Client:3oogle
Config:ZUT w/ AC Adopter
Mode WWT HT28, 5825MHz

g5

a5

Tested py:39316 CX

Roadioted Emissions 3-Meters

Peak Limit (dBul/m2
75

UNIT Non-Restricted CdBuU/m)

65

CdBulJ/m?

Avg Limit (dBul/m)
55

45

ﬁ

35

i it
A

Fbequemcg (GH=z>

12 18

Range (GHz) RBU/VEL
1:1-5.88 TM(-6dB)/ 38k
3:5.@8-6.15 1M(-BdB)/ 30k

Ref/fttn  Jet/Avg Tupe
87/8  CEAK/Pur AugiRI)
187/18 EAK/Fur Aug(RIS)

Suzep
156nzec (Auto) 6201
dlnsectAuts) 5001

FBU/VBW

Pts  #Sups/Mode Position
TH{-6dB)/ 3k

HAXH B-Ibldegs.
MAXH B-360dege

Renge (6Hz)
5.6.15-18

Tef/fttn Det/fvg Ty
8/8  PEAK/Pur A

pe Suees Pts fSups/liode Fosition
vg(RNS)  dSdnsec(Auto) 18k MAKH 8-degs 1

FCC Part15C 56Hz UNIT RSE.TST 30815 26 Jun 2615

HIGH CHANNEL VERTICAL

Rev 3.5 26 fpr 2616

HKUL Fremont,5m Chamber B

13 Sep 20816 19:57:83

Pro ject Number: 11421854

185

g5

Client:5ongle
Config:ZUT w/ AC Adapter
Mode: 11~ HT28, 5825MHz

Tested oy:39316 CX

Rodioted Emissions 3-Meters

Peak Limit (dBulU/m2

UNIT Non-Restricted CHBUU/m)

CdBul/m?

Avg Limit (dBulU/m)

Fregquency (GHz)

18

Rangs (6Hz) REU/EU  Ref/ftkn  Jet/fvg Tope Suzep

Ptz #Sups/Mode  Position Range (BHz) FBU/UBM Tef/htin  Det/Avg Ty

Pts  #5ups/Mode  FPositian

P Sucea

FCC Part15C 56Hz UNIT REE.TST 3@915 26 Jun 2@15
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.883 51.24 PK-U . -32. 51.74 - - 74 -22.26 - - 276 39 H
*3.883 40.69 ADR . -32. 41.19 54 -12.81 - - - - 276 39 H
2 *4.366 51 PK-U . -32. 52.8 - - 74 -21.2 - - 239 04 H
*4.361 42.8 ADR K -32.] 44.5 54 -9.5 - - - - 239 04 H
3 *5.095 44.26 PK-U 34.1 -19.4 58.96 - - 74 -15.04 - - 261 101 H
*5.089 35.56 ADR 341 -19.4 50.26 54 -3.74 - - - - 261 101 H
4 7.278 40.51 PK-U 35.6 -28.8 47.31 - - 74 -26.69 - - 182 112 H
*7.289 31.72 ADR 35.6 -28.8 38.52 54 -15.48 - - - - 182 112 H
6 17.475 37.91 PK-U 413 -22.9 56.31 - - - - 68.2 -11.89 270 251 v
5 17.477 38.71 PK-U 413 -22.8 57.21 - - - - 68.2 -10.99 228 106 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.19. 11n HT40 MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/P Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz2) Reading (dB/m) ad (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.647 -65.24 Pk 34.7 -21.5 11.8 -40.24 -27 -13.24 278 129 H
1 5.725 -60.67 Pk 34.9 -21.7 11.8 -35.67 26.97 -62.64 278 129 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LOW CHANNEL VERTICAL

UL Fremont,5m Chomber B

13 Sep 20816 22:52: 31

80
Bondedge

= Project Number: 11428154
6 Client:Google
Config:EUT w/ AC Adapter
Mode: T1n HT48, 5755MHz
Tested by:3931€ CX

50

35

Peak Limit (dBm)

5.625 1 3VHz/
Freguency (GHz)

Range (GHz) REU/UBN  Ref/Atzn Det/Avg Tupe Sueep Fis foups/fode Position |

ondedge 5.625-5,7556Hz 15 4@7 EIRP - U TST 36915 26 Apr 2816 Rev 9.5 26 Ap~ 2616

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.632 -65.51 Pk 34.6 -21.4 11.8 -40.51 -27 -13.51 21 379 \4
1 5.725 -64.44 Pk 34.9 -21.7 11.8 -39.44 26.97 -66.41 21 379 V

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

UL Fremont,5m Choamber B 13 Sep 2816 23:45:087
Bondedge

65 thrsriili

Config EUT w/ £C Adapter

Mode: T1n HT48, 5795MHz
Tested by:3931€ CX

80

50

35

it CcBm)

R | 2
t MWNMWWM oLl b TR Dt L it bl
N l Ll " Wy W

28VHZz/
Freguency (GHz)

Range (6i1z) REU/UB  Ref/Ain  Det/Avg Tupe Sueep Pis #Sups/fode Position
1:5.8-b INCBABY /M 2/12 PEAK/Pur AvgERMS)  Insec(Rito)  BOAI  MAXH 215 degs 141

ondedge 5.858-6GHz 15 4347 EIRF - H.TST 36915 26 Apr 2016 Rev 9.5 26 Ap~ 2HIE

Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/P Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) ad (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -57.77 Pk 35.2 -21.6 11.8 -32.37 26.94 -59.31 215 141 H
2 5.968 -66.44 Pk 35.2 -21.3 11.8 -40.74 -27 -13.74 215 141 H

Pk - Peak detector

Page 162 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

HIGH CHANNEL VERTICAL

UL Fremont,5m Chomber B 13 Sep 20816 23:52:16

86

Bondedge

5 Project Number: 11421854
6 Client:Google

ConfigiEUT w/ AC Adapter
Mode:T1n HT48, 5795MHz
=g Tested by:3931€ CX

35

it CcBm)

2aVHz/
Freguency (GHz)

Range (6Hz) REU/UBN  Ref/Atzn Det/Avg Tupe Sueep Fis foups/fode Position |

ondedge 5. 858-6GHz 15 437 EIRP - U.TST 36915 26 Apr 2816 Rev 9.5 26 Ap~ 2616

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -66.14 Pk 35.2 -21.6 11.8 -40.74 26.94 -67.68 58 402 \4
2 5.936 -66.35 Pk 35.3 -21.4 11.8 -40.65 -27 -13.65 58 402 \

Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont,Sm Chomber B

13 Sep 2816

22:55:27

N

Rodioted Emissicns 3-Meters
Project Number: 11428154

185

g5

Client:Google
Config:EUT w/ FC Adopter
Mode:T1n HT4B, 5755MHz

85

Tested joy:3931€ CX

Peak Linit CdBuU/m)

75

UNIT Non-Restricted (d3ul/m)

65

CdBul/m3

Avg Limit (dBul/m)
55

45

35

1a
Frequency (GHz)

REW/UBU
1H(-6dB) /3k
1M(-6aB) /3fk

Ref/tzn  Det/Avg Type
87/0 PEAK/Pur AvglRIS)
187/18 PEAK/Pur AvgCRHS)

Range (6i1z) Suep
5.8 15msectAuto) 6A1
dlnsec(Guto) 5081

11
3:3.86-6 15

Pts  #ups/fode Position

HAKH
HAKH

RBUW/UBL
M6 /30k

Raf/Attn  Det/Avg Type Sueep
PERK/Fur Ivg(RHE)  4Sdneeciuto) 18k

Ronge (6z)
8-360ckge H | 5:6.15-18 31/8

8-360ckge H

Pt #3ups/Mode  Fosition
HHH E-368deye H

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815

LOW CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2HIE

RUL Fremont,5m Chomber B

13 Sep 2816

22:55:27

N

185

Rodioted Emissicns 3-Meters
Project Number: 11428154

Client:Google
Config:EUT w/ FC Adapter
Made: 1in HT48, 5755MHz

g5

Tested by:3931€ CX

85

Peak Linit (dBuU/m)
71:

UNIT Non-Restricted (d3ul/m)

(dBulU/m3

Avg Limit (dBul/m)

14
Freqguency (GHz)

Ronge (6z) RBU/UBL  Ref/flin Det/fvg Type Sweep

Pts  #Sups/fode Fosition

Ronge (6Hz) REUABH  Ref/Attn  Det/fivg Type Sweep

Pts  #3wpe/tode  Fosition

FCC Port!5C 56Hz UNZT RSZ.TST 36915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
2 *43 47.04 PK-U 3.7 -33 47.74 - - 74 -26.26 - - 239 05 H
*4.312 38.2 ADR 3.7 -32.9 3 54 -15 - - - - 239 05 H
3 *5.03 52.67 PK-U 4.1 -29.9 56.87 - - 74 -17.13 - - 262 07 H
*5.03 45.08 ADR 4.1 -29.9 49.28 54 -4.72 - - - - 262 07 H
4 5.028 47.06 PK-U 34.1 -30 51.16 - - 74 -22.84 - - 50 269 Vv
*5.02 38.02 ADR 341 -30.2 41.92 54 -12.08 - - - - 50 269 Vv
6 *7.673 42.39 PK-U 35.7 -30.1 47.99 - - 74 -26.01 - - 194 102 H
*7.673 36.16 ADR 35.7 -30.1 41.76 54 -12.24 - - - - 194 102 H
1 2 45.5 PK-U 31.5 -34.2 42.8 - - - - 68.2 -25.4 202 260 H
5 6.489 44.27 PK-U 35.6 -31.2 48.67 - - - - 68.2 -19.53 185 123 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HIGH CHANNEL HORIZONTAL

UL Fremont,5m Chamber B

14 Sep 2816 18:28:56

B

185

Project Number:i1421854

Client:Google
ConfigiEDT w/ FC Adapter
Mode:11n HT4B Z795MH=

g5

a5

Tested py:3768% C5

Radioted Emissicns 3-Meters

Peak Linit CdBul/m2
75

UNII Non-Restricted (

65

(dBul/m3

Avg Limit (dBul/m)
55

45

5]

35

o

Freguency (GHz)

18

RBLI/UBU
1M(-6B) /3k
1M(-6dB) /3k

Ref/ftzn  Det/Avg Type
87/ PEAK/Pur AugiRES)
1B7/18 PEOK/Pur AugCRHS)

Range C6i1z)
1:1-5.08
35,886 15

Sneep
156nsectuto) 6021
dlnsec(tuto) 5001

RBL/VBH

Pis #aups/fode Position Range (GHz)
18 1HC-608) /36K

MAXH B-360ckgs H 5:6.15-|
MAKH B-3BBckgs H

Ref/Attn  Det/Avg Type
318 PERK/Fur b

Sueep Pte  #aupe/fode  Fosition
(RME)  43dmeec(uto) 19k X 6-3ofdee H

FCC Port!5C 5G6Hz UNZT RSZ.TST 36915 26 Jun 2815

HIGH CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2616

UL Fremont,Sm Chomber B

14 Sep 2H16 18:28:56

N

Project Number: 11421854

185

g5

Client:Google
ConfigiEUT w/ FC Adapter
Mode:11n HT4B E795MH=

Tested by:3769S C5

Rodioted Emissicns 3-Meters

Peak Linit (dBulU/m)

UNII Non-Restricted (d3ulU/ml

CdBul/m2

Avg Limit (dBul/m)

Frequency (GHz)

19

Range (6i1z) REU/ABN  Ref/At:n  Det/Avg Tupe Sueep

Pis taups/fode FPosition Renge (6z) REMBH  Ref/fttn  Det/Avg Type

Sueep Pts 4oups/fode  Fosition

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *4.329 50.77 PK-U 3. -32.7 51.87 - - 74 -22.13 - - 50 5 H
*4.331 423 ADR 3. -32.f 43.5 54 -10.5 - - - - 50 5 H
2 *5.067 50.48 PK-U 4. -29.1 54.98 - - 74 -19.02 - - 71 1 H
*5.066 42.56 ADR 4. -29.f 47.06 54 -6.94 - - - - 71 1 H
6 *3.865 48.08 PK-U 334 -33 48.48 - - 74 -25.52 - - 266 289 H
*3.863 38.82 ADR 334 -33 39.22 54 -14.78 - - - - 266 289 H
3 7.26 40.73 PK-U 35.6 -28.5 47.83 - - 74 -26.17 - - 252 117 H
*7.26 32.01 ADR 35.6 -28.5 39.11 54 -14.89 - - - - 252 117 H
5 17.386 36.21 PK-U 413 -22.8 54.71 - - - - 68.2 -13.49 43 108 Vv
4 17.394 35.66 PK-U 413 -22.9 54.06 - - - - 68.2 -14.14 208 202 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.1.20. 11ac VHT80 MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (MID CHANNEL)

MID CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz2) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.631 -59.37 Pk 34.6 -21.2 11.8 -34.17 -27 -7.17 277 102 H
1 5.725 -48.28 Pk 34.9 -21.7 11.8 -23.28 26.97 -50.25 277 102 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

MID CHANNEL VERTICAL

UL Fremont,5m Chomber B

14 Sep 20816 13:33:14

80
Bondedge

= Project Number: 11421854
6 Client:Google
Config:EUT w/ AC Adapter
Mode: Tlac UHT8E 5775MHz
Tested by:3769¢ CS

50

35

Peak Limit (dBm)

5.625 1 3VHz/
Freguency (GHz)

Range (GHz) REU/UBN  Ref/Atzn Det/Avg Tupe Sueep Fia fhipc/lbde Pocition |

ondedge 5.625-5,7556Hz 15 4@7 EIRP - U TST 36915 26 Apr 2816 Rev 9.5 26 Ap~ 2616

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
2 5.641 -65.91 Pk 34.7 -21.5 11.8 -40.91 -27 -13.91 188 228 \4
1 5.725 -60.2 Pk 34.9 -21.7 11.8 -35.2 26.97 -62.17 188 228 V

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

AUTHORIZED BANDEDGE (MID CHANNEL)

MID CHANNEL HORIZONTAL

Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/P Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) ad (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -53.61 Pk 35.2 -21.6 11.8 -28.21 26.94 -55.15 246 307 H
2 5.947 -60.68 Pk 35.2 -21.4 11.8 -35.08 -27 -8.08 246 307 H

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

MID CHANNEL VERTICAL

UL Fremont,5m Chomber B 14 Sep 20816 13:18:58

86

Bondedge

5 Project Number: 11421854
6 Client:Google

ConfigiEUT w/ AC Adapter
Mode:Tfac UHTEE 5775MHz
=g Tested by:3769¢ CS

35

it CcBm)

20V
Freguency (GHz)

Range (6Hz) REU/UBN  Ref/Atzn Det/Avg Tupe Sueep Pt #aups/fods Fosition

ondedge 5. 858-6GHz 15 437 EIRP - U.TST 36915 26 Apr 2816 Rev 9.5 26 Ap~ 2616

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Conversion Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading (dBm) Margin (Degs) (cm)
(dBm) EIRP (dB)
1 5.85 -59.67 Pk 35.2 -21.6 11.8 -34.27 26.94 -61.21 7 393 \4
2 5.926 -66.86 Pk 35.3 -21.4 11.8 -41.16 -27 -14.16 7 393 V

Pk - Peak detector

Page 171 of 186

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

HARMONICS AND SPURIOUS EMISSIONS

MID CHANNEL HORIZONTAL

UL Fremont,Sm Chomber B

14 Sep 2816 11:85:42

N

Project Number: 11421854

185

Client:Google
Config:EUT w/ FC Adopter
Mode:T1ac UHTBE 5775MHz

g5

Tested jby:3769S C5

Rodioted Emissicns 3-Meters

Peak Linit CdBuU/m)

UNIT Non-Restricted (d3ul/m)

CdBul/m3

Avg Limit (dBul/m)

Wi

W

s

Frequency (GHz)

14

REW/UBU
1H(-6dB) /3k
1M(-6aB) /3fk

Ref/tzn  Det/Avg Type
87/0 PEAK/Pur AvglRIS)
187/18 PEAK/Pur AvgCRHS)

Range (6i1z) Suep
5.8 15msectAuto) 6A1
dlnsec(Guto) 5081

11
3:3.86-6 15

Pts  #ups/fode Position

HAKH
HAKH

RBUW/UBL
M6 /30k

Raf/Attn  Det/Avg Type

Ronge (6z)
6.15718 31/8

8-360ckge H | 5
8-360ckge H

4o Sueep
PERK/Pir Ivg(RUS)  dSdmesc(iuto) 18k

Pt #3ups/Mode  Fosition
HHH E-368deye H

FCC Port15C 56Hz UNZT RSZ.TST 36915 26 Jun 2815

MID CHANNEL VERTICAL

Rev 9.5 26 Ap~ 2HIE

RUL Fremont,5m Chomber B

14 Sep 2816 11:85:42

N

Project Number:11421854

185

Client:Google
Config:EUT w/ FC Adapter
Made: 1 1ac UHTBE 5775MHz

g5

Tested by:37635 C3

Rodioted Emissicns 3-Meters

85

Peak Linit (dBuU/m)

75

UNIT Non-Restricted (d3ul/m)

(dBulU/m3

Avg Limit (dBul/m)

Freqguency (GHz)

14

Ronge (6z) RBU/UBL  Ref/flin Det/fvg Type Sweep

Pts  #Sups/fode Fosition

Ronge (6Hz) REUABH  Ref/Attn  Det/fivg Type

Sweep Pte faupe/fode Fosition

FCC Port!5C 56Hz UNZT RSZ.TST 36915 26 Jun 2815
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/Pad Corrected Avg Margin Peak PK UNII PK Azimuth Height Polarity
(GHz) Reading (dB/m) (dB) Reading Limit (dB) Limit Margin Non-Restricted Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB)
1 *3.869 52.71 PK-U 3.3 -32. 53.11 - - 74 -20.89 - - 4! 40 H
*3.85 41.56 ADR 3.4 -33.. 41.76 54 -12.24 - - - - 4! 40 H
2 *5.041 4.58 PK-U 4.1 -29. 58.88 - - 74 -15.12 - - 74 07 H
*5.04 45.84 ADR 4.1 -29. 50.14 54 -3.86 - - - - 74 07 H
4 Al 45 PK-U 35.7 -29.8 50.9 - - 74 -23.1 - - 181 331 H
Al 40.3 ADR 35.7 -29.8 46.2 54 -7.8 - - - - 181 331 H
3 6.503 45.04 PK-U 35.6 -315 49.14 - - - - 68.2 -19.06 242 106 H
5 17.308 34.71 PK-U 413 -23 53.01 - - - - 68.2 -15.19 152 278 H
6 17.331 35.23 PK-U 413 -23.1 53.43 - - 68.2 -14.77 251 108 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NIl AD primary method, RMS average
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DATE: October 04, 2016

REPORT NO: 11421054-E1V2
FCC ID: AARNC2-6A5-D

EUT MODEL: NC2-6A5-D

9.2. SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE
CONFIGURATION)

HORIZONTAL PLOT

QKUL Frenont — Chomber H
Rodioted Emissions - 3 Meters

= Project Nurber 11428124
8 Client:3onele

Config:ZUT w/ AC Adapter
Mode :ONIT £6Hz Worst Case
Tested oy: 29316 CX

16 Sep 2816 2B:51:22

75

65

Mt lapult

CdBul/m?

188 1e8e

Frequency (MHzD

Pts #Sups/Mode FPosition fenge (MHz) FEU/UBL  Ref/Attn Dst/fvg Tupe Suesp Pts  #Sups/liode Fosition
128k(-6B)/ 1M 97/18 PIK/Lofur-Uideo Jmsec(futo) 8881 MM 8- BAdegs H

Fange (HHz) R/BU  Ref/At:n  Det/Avg Tupe Susep
1:36-208 128k(-68) /1 97/18 PEAK/LogPur-Uideo  InsecChuto) 4881 MAMH 8-330degs|  3:288-1088

Rev 9.5 26 for 2E16

FCC Port15C 3@-10@@MHz TST 38515 15 Jul 2814

VERTICAL PLOT

9:UL Frenont — Chomber H
Radiated Emizsions — 3 Meters

16 Sep 2616 2B:51:22

= Project Nurber 11428154

8 Client 300 le

Config:ZUT w/ AC Adopter
Mode :ONIT £6Hz Worst Case
Tested oy: 29316 CX

75

65

55

45 LIRANSC

CdBulU/ m3

35

Frequency (MHzD

< #5ups/Mode Fasition Range (MHz) FBU/UBL  Ref/Atin  Dst/fvg Tupe

Fange (HHz) RA/BU  Ref/Atan  Det/Avg Tupe Pts  #5us/Mode  Fosition

Rev 9.5 26 Aor 2C16

FCC Port15C 36-1@@@MHz TST 3@S15 15 Jul 2@14
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

DATA
Marker Frequency Meter Det AF T407 (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
5 * 400 38.19 Pk 19.5 -28.6 29.09 46.02 16.93 0-360 100 H
2 42.7925 35.5 Pk 15.7 -31.2 20 40 20 0-360 100 \
3 180.025 32.97 Pk 15 -29.9 18.07 43.52 25.45 0-360 100 V
1 200 33.13 Pk 16.1 -29.8 19.43 43.52 24.09 0-360 199 H
4 240 36.27 Pk 15.5 -29.4 22.37 46.02 23.65 0-360 100 H
6 240 34.88 Pk 15.5 -29.4 20.98 46.02 25.04 0-360 101 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

9.3. SPURIOUS EMISSIONS 18 to 26 GHz (WORST-CASE
CONFIGURATION)

HORIZONTAL PLOT

~UL EMC 16 Sep 2016 22:08:49

a

RF Emi=ssions

= Order Number:11420154

£ Client:Google
Configuration:EUT w/ AC Adopter
Made :UNIT 5GHz Worst Cose

35 Tested by / SN:39316 CX

Peak Limit (dBul)/m)

Avg Limit (dBull/m)

(dBullo =) Horizontal

Frequency (GHz)

Range_(GHz) FELL/VB Ref/fitn et/ Sueep Pts  #Supa/tods  Lokel Ronge (GHz) REUABY Ref/fttn  Det/ Sueep Pia  #Supsitade  Lobel
1:18-26 H(-348)/3 57/ PEAKS - |6Bnzec(futa) 1202 HANH Horizantal

Rev 8.5 @1 Jul 2816

18-26GHz Test.TST 38915 6 Jon 2@15

VERTICAL PLOT

UL EMC 16 Sep 2816 22:08:49

18

RF Emissions

= Orcler Number:11420154

9 Client;Google
Configuration:EUT w/ AC Adopter
Made :UNIT 5GHz Worst Cose

a5 Tested by / SN:39316 CX

Peck Limit (dBulU/m)

Avg Limit (dBul/m)

(dBulaltel Uertical

Frequency (GHz)

Range (GHz) REWAVBH Ref/fitn et/ Sweep Pie  #Sups/Mode  Lokel Ronge (GHz) REWABY Ref/fttn  Det/ Sweep Pis  #owpsiMade  Lobel

Rev 9.5 B1 Jul 2816

18-26GHz Test.TST 36915 6 Jon 2615
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016

EUT MODEL: NC2-6A5-D FCC ID: A4ARNC2-6A5-D

DATA

Marker Frequency Meter Det AF T449 Amp/Cbl Dist Corr Corrected Avg Limit Margin Peak Limit PK Margin

(GH2) Reading (dB/m) (dB) (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB)
(dBuV) (dBuVolts)

1 18.739 40.37 Pk 324 -24.6 -9.5 38.67 54 -15.33 74 -35.33
2 23.935 41.77 Pk 34 -24.1 -9.5 42.17 54 -11.83 74 -31.83
3 25.401 41.43 Pk 34.3 -24.4 -9.5 41.83 54 -12.17 74 -32.17
4 19.572 40.4 Pk 32.7 -25.1 -9.5 38.5 54 -15.5 74 -35.5
5 24.042 42.33 Pk 34 -24.5 -9.5 42.33 54 -11.67 74 -31.67
6 24.968 42 Pk 34.2 -24.2 -9.5 42.5 54 -11.5 74 -31.5

Pk - Peak detector
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REPORT NO: 11421054-E1V2
EUT MODEL: NC2-6A5-D

DATE: October 04, 2016
FCC ID: AARNC2-6A5-D

9.4.
CONFIGURATION)

HORIZONTAL PLOT

SPURIOUS EMISSIONS 26 to 40 GHz (WORST-CASE

ZUL EMC

16 Sep 2016

21:59:48

a

RF Emi=ssions

Order Number:11420154

g5

85

Client:Google
Configuration:EUT w/ AC Adopter
Made :UNIT 5GHz Worst Cose
Tested by / SN:39316 CX

Peak Limit (dBul)/m)

Avg Limit (dBull/m)

(dBullo =) Horizontal

IR
m o

[ bbbty
¥ d

I haghin)

Frequency (GHz)

Ref/fitn et/
57/ PEAKS -

FELL/VB

Rangs (6Ho)
1:25-40 38 /M

Sueep
B2msec (huta)

Pts

Fupatode
1683 HIH

Loke!| REUABY Ref/fttn  Det/ Sueep

Horizantal

Rage ()

Pia  #Supsitade  Lobel

VERTICAL PLOT

[6-48GHz Test.TST 38915 6 Jon 2015 Rev 8.5 @1 Jul 2816

UL EMC

16 Sep 2016

21:59:48

18

RF Emissions
Orcler Number:11420154

g5

Client;Google
Configuration:EUT w/ AC Adopter
Made :UNIT 5GHz Worst Cose
Tested by / SN:39316 CX

85

Peck Limit (dBulU/m)

Avg Limit (dBul/m)

(dBulaltel Uertical

Frequency (GHz)

Range (GHz) REWAVBH Ref/fitn et/ Sweep

Pts

#5upsMode  Loke| Ronge (GHz) REWABY Ref/fttn  Det/ Sweep

Pis  #owpsiMade  Lobel

[P6-48GHz Test.TST 38915 6 Jon 2815 Rev 9.5 B1 Jul 2816
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016

EUT MODEL: NC2-6A5-D FCC ID: A4ARNC2-6A5-D
DATA
Marker Frequency Meter Det T90 AF Amp/Cbl Dist Corr Corrected Avg Limit Margin Peak Limit PK Margin
(GH2) Reading (dB/m) (dB) (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB)
(dBuV) (dBuVolts)
1 26.505 44.57 Pk 35.5 -30.9 -9.5 39.67 54 -14.33 74 -34.33
2 31.508 46.5 Pk 36.2 -33.2 -9.5 40 54 -14 74 -34
3 37.825 48.77 Pk 37 -34.1 -9.5 4217 54 -11.83 74 -31.83
4 27.709 44.73 Pk 35.8 -31.7 -9.5 39.33 54 -14.67 74 -34.67
5 35.533 46.9 Pk 37.8 -33.7 -9.5 41.5 54 -12.5 74 -32.5
6 39.2 47.3 Pk 38.3 -32.6 -9.5 43.5 54 -10.5 74 -30.5

Pk - Peak detector
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

10. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm above
the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise noted
as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LINE 1 RESULTS

JL Fremont, CA CE Room 19 Sep 2016 10:43:28

Conducted RFT Uoltage

Project No:l11421054

Client Name:Goagle
Model/Device EUT w/ AC Adopter
Test Uolt/Freq: 128Uac 3BHz
Test By:37699 CS

5 Closs B Avg

5

/TN W/@\\
vuv 6 \\
il TN

i

Frequency (MHz)

Range (HHz) REJ/UBY Ref/fttr  Det/Avg Mock
1:.15-38 9k (-68) /- 82/18 0p/Ca

Sueep Pis  1Sups/Mode  Lobel Fange (MHz) RBL/UBL Ref/fttn  Det/fAvg Madke ey Pts  #5ups/Mode  Label
1s/2.25kHz  '3.3k 1/URIT Line-LI

FCCIS CE Clase B 158kHz-3BMHz Stepping.TST 38915 24 Feb 2816

WORST EMISSIONS

Marker Frequency Meter Det LISN L1 LC Limiter Corrected CFR 47 QP CFR 47 Av(CISPR
(MHz) Reading Cables (dB) Reading Part 15 Margin Part 15 )Margin
(dBuV) 1&3 dBuv Class B (dB) Class B (dB)
QP Avg

1 .15675 34.44 Qp 0 0 10.1 44.54 65.63 -21.09 - -

2 .15225 16.23 Ca A 0 10.1 26.43 - - 55.88 -29.45

3 52575 24.52 Qp 0 0 10.1 34.62 56 -21.38 - -

4 .5235 15.29 Ca 0 0 10.1 25.39 - - 46 -20.61

5 13.34175 20.04 Qp A 2 10.2 30.54 60 -29.46 - -

6 13.3395 5.14 Ca A 2 10.2 15.64 - - 50 -34.36

Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 11421054-E1V2 DATE: October 04, 2016
EUT MODEL: NC2-6A5-D FCC ID: AARNC2-6A5-D

LINE 2 RESULTS

JL Fremont, CA CE Room 19 Sep 2016 10:43:28
Conducted RFT Uoltage

Project No:l11421054

Client Name:Goagle
Model/Device EUT w/ AC Adopter
Test Uolt/Freq: 128Uac 3BHz
Test By:37699 CS

5 Closs B Avg

Frequency (MHz)

Fange (HHz) REJ/UBY Ref/Pttr  Det/Avg Mock ey s ASwps/tode  Lobel Fange (MHz) RBL/UBL Ref/fttn  Det/Avg Macke Sueep Ptz #5ups/Mode  Labe

FCCIS CE Clase B 158kHz-3BMHz Stepping.TST 38915 24 Feb 2816 Rev 9.5 26 Moy 2815

WORST EMISSIONS

Marker Frequency Meter Det LISN L2 LC Limiter Corrected CFR 47 QP CFR 47 Av(CISPR
(MHz) Reading Cables (dB) Reading Part 15 Margin Part 15 )Margin
(dBuV) 283 dBuv Class B (dB) Class B (dB)
QP Avg

7 .159 32.79 Qp 0 0 10.1 42.89 65.52 -22.63 - -

8 .16125 15.39 Ca 0 0 10.1 25.49 - - 55.4 -29.91

9 .5235 23.82 Qp 0 0 10.1 33.92 56 -22.08 - -

10 .5235 16.21 Ca 0 0 10.1 26.31 - - 46 -19.69

11 13.22475 17.57 Qp A 2 10.2 28.07 60 -31.93 - -

12 13.22475 8.18 Ca A 2 10.2 18.68 - - 50 -31.32

Qp - Quasi-Peak detector
Ca - CISPR average detection
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